PARTS BOOK

' - T-NEEDLE, STRAIGHT LOCK-STITCH - -

'_-.ff' MACHINE WITH VERTICAL EDGE TRIMMER —

KM-506-7S = KM-5 506

—KM-506- 7N

~1-NEEDLE-, NEEDLE FEED LOCK-ST}TCH :

MACHIHE WIT!‘I_VERT ICAL EDGE TRIMMER :

- KM-530-7S_ KM-530
KM-530 N -

PME-101215 = SunStar CO LTD

—.-.....--——.—--—4-'.,._ L




INFORMATION

A. Parts Book 4+ M
Structure of Part Book

Machine Body Mechanism SunStar

@ ZH ¥ 1% A=

Unique code by mechanism
@ ZHH 8 17 %63

Unique name by mechanism

® Note. : BAAE HI| 2 H2
Refers to notice and memo
@ &Y : IIEQ 117 EY
Name of Part : Unique name of parts

® A= Qty: IIEQ| &
Explode view The numer of parts

@ Ref. No.: IIEY 1R AlYE HHS
Unique identifcation number by part

® Assembly no.: =(#8) IIEQ| AlY HIS
Unique identifcation number

® Parts No.: I? XNIE 3= by set part
Unique Product code
EX) TE el
Category Code Category
H 3T
TS _ _
old part 01-030C-1230
AS-000000-00 Z(#)IE
Set parts
i T GP-000000-00 77N LE
New part Instrumental parts
EP-000000-00 M| mE
Electrical parts




WARNING

1 zol 43 HEL AY 27 A AEY e El AL o] WA 4
z 202y 790 A5FUd

9lo] afltt stE W3 2E A=
2. 2 A Part Booke & A &=l o
3. AR el glol Abgke] W7 A = 9

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisisaparts book. It cannot be used asamanual.

3. Parts are Subject to change in Design Without Prior Notice.



KM-506 SERIES

® KM-506-7S
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE WITH VERTICAL EDGE
TRIMMER AND THREAD TRIMMER DRIVEN BY SERVO MOTOR
® KM-506-7N
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE WITH VERTICAL EDGE
TRIMMER AND THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
® KM-506

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE WITH VERTICAL EDGE
TRIMMER

KM-530 SERIES
® KM-530-7S
1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL
EDGE TRIMMER AND THREAD TRIMMER DRIVEN BY SERVO MOTOR
® KM-530-7N
1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL EDGE
TRIMMER AND THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
® KM-530
1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. 0l & ME= W =& Al KMS2 Ot L= ME 220 LME = J0l oI TIE CHs =2
Nl = E52=20t F2|0| JtsELIC

2. 2 MK= Parts BookQZ MAEZI/RCEZ DI=YZ AE S7HELICL

1. The partsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.




OZ2SFX-—IQMTMMITANAD®D

SunLhtar

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism
QEF Dl AIEFZ] TRZS T verververrerrersermenieeieeiteitestetentestensessessessessessesseeseeseeseessestensensensensenee 6

Upper Shaft & Thread Take Up Lever Mechanism
A

AFZE G AITHD] TEH| ovrereeererrerereiereeneeietet sttt ettt ettt bbbttt 8

Upright Shaft & Lower Shaft Mechanism

NIRZE D BFE BEH| oeeeeeereereeeereieieeeeeeeie ettt ettt 9

Feed Mechanism
TEOIES T H| eeevveeermueernmeeerareeeraieeesuteesteeesbetesareeesareeeenreeesabeeeamteesameeesseeesamaeesmeeesaseeesneeens 10

Thread Trimmer Mechanism
AT ]| eeenveeeeeeee ettt ettt ettt ettt e sat e ettt ettt et st s be e e s baeeebaeesbe e e sabeeesareee 14

Mes Driving Mechanism
1 ==y [P ROPOPROPRO 16

Needle Bar & Needle Bar Driving Mechanism
HESEH D HESEH QS TUH| ceeoveeverreemremeemenrenteteetesieentesseessessesseessesssesseesesueensesnnessees 18

Presser Foot & Tension Release Mechanism

LEZ2EE Q1 AL S35 0] Th [ ereererereerereeesesrenteesesststsesesesesssesessssses s tse sttt eeaese s staesens 20

Thread Wiper Mechanism

QFOITH T H| vveeeernmreeeeiiietee ettt ettt bb e e s aa e e s s ba s e e s baa e e s e aba e e e s naa e e s sanes 29
Reverse Button Mechanism

OF R HYE B | cvveeeeeimriie ittt ettt sttt aa e s s 23
Program Unit Box & Auto Presser Lifting Solenoid Mechanism(Option Parts:SPF-5)
TZ2)2H SLIE HIA Q KIS 22 221 ZUH eeeeervreeemrrrreeeiiereeeeerneeeeenrreeessneeessennes 24
Lubrication

TR DU -eeeeenvreeeeereee ettt ettt et e e et e e e e e s e e e s a e e e r e e e e e ennneeeean 25
Accessories

OH MIAJZ] c--vvveeeeemmmmeeemmmmmeree et e e et e e et e e st e e e et e e e eenmte e e e senmneeeesamnneeseennneeeesannneessennee 26

Special Parts For (KM-506-7N. KM-530-7N)
(KM-506-7N.KM-530-7N) TR EBZE DhH| rerreerreerriraiiienieiiieniie sttt 28

Gauge Parts
FHOIR] REH| vveeeeemreee ettt ettt ettt et e e aa e e e s s ba e e e s baa e e e s snbaeeessaaaeessnnes 29

K IINDEX-++essveerreesseeereesseeaseeaseeaseaasseasseaseesssseasseassseassesssseassessssensseasssesaesssseseessssenseeaseenn 30



Machine Body

& Thread Tension Adjusting Mechanism

A% A FFH IEF A

T®
‘a7

" A-62

A-48

A-46
A-8 A-9 A-15

A-14

TTTITITNT

A-51 %
7 A-17
A-52 Fa
A-53 |
]
A-28
A-55
A-39
A-19
A-15
(
Al A2
m A-41 A-42 A-3 A4 o A-18
I A-20 A-21
A-58
a3 A-59
- -4
T - A60 A-29
-
ﬂ ~ A-36 [

A-34 A-31 A-32

A-30




SunLhtar

NOTE:

L-7=KM-506-7S
M-7=KM-530-7S
L=KM-506
M=KM-530
[J=Common Part
*=Gauge Part

Ref. No. Parts No. Note Name of Parts E | Q'ty 'T:Z?:L%d
A-1 01-001A-5060 | L Arm, Bed ot Wl = 1
A-2 AS-003743-00 | M Arm, Bed olgt W= 1
A-3 AS-003909-00 | L-7 Arm, Bed olgt Wl = 1
A4 AS-003910-00 | M-7 Arm, Bed o}l W= 1
A-5 CMB-BJ006100 Face Plate kikis 1
A-6 CMB-FC005700 Gasket For A-5 Wt 7pAA 1
A-7 DSC-BF008400 Screw (3/16"n=28) 22938 JATH(3/16n=2) | 3
A-8 CMB-LA018300 Take Up Lever Cover A A7) A 1
A-9 DSC-BF000600 Screw (3/16"n=28) tholetat HaH(3/16"n=28) 1
A-10 D PK-CB000900 Face Plate Rubber Cap(L) w3 aFep) () FAG1) 1
A-11 DPK-CB000200 Face Plate Rubber Cap(S) H yFepl () 3ING) | 1
A-12 CMB-LB003700 Back Cover 5= (STD) 1
A-13 CMB-FC002400 Gasket For Back Cover S 5=7 7taA 1
A-14 DSC-BF000600 | L, M Screw (3/16"n=28) tho| otz Hubak(3/16 n=28) 8
A-14-1 | DSC-BF008400 | L-7, M-7 Screw (3/16"n=28) T2ed g3 aA YA} 3
A-14-2 | DSC-BF000600 | L-7, M-7 Screw (3/16"n=28) clolatgt HulA} 5
A-14-3 | DSC-BA001800 | L-7, M-7 Screw (9/64"n=40) F7hPAHE) 1
A-14-4 | DWS-AA003800 | L-7, M-7 Screw (9/64"n=40) A& AE 9LAR 1
A-15 DPK-CB000200 Arm Rubber Cap(L) w3t 3¥epl (F) MG | 4
A-16 D PK-CB000400 Arm Rubber Cap(S) TRub) (&) 2
A-17 DPK-CB001800 | M, M-7 Rubber Cap For F-15 o %%UVH 1
A-18 DPK-CA000600 Bed Rubber Cap 3} TR yRab) 1
A-19 DPK-CC000300 | L-7, M-7 Code Bushing A= BA 1
A-20 D SC-HC000300 Bed Base “FRONT"(A) W= 3 (F)) 1
A-21 CMB-BB004500 Bed Leg Right W = ukx) 1
A-22 PSC-AC002600 Screw (M8 X 1.25) W& ukx EAZEE (M8X1.25) 1
A-23 PWS-CA000400 Spring Washer For A-21 W= vkl Al ol 2
A-24 PSN-AA000500 Nut(M8 X 1.25) W= vbA u E (M8 X% 1.25) 1
A-26 DTC-AHO000200 | L-7, M-7 Code Holder “A” = Aol “A” 1
A-27 DTC-AHO001100 | L-7, M-7 Code Holder “B” A %}o] “B” 1
A-28 PTC-AH000200 | L-7, M—7 Cable Holder(7N) Al o] B #Fo]A (6N) 1
A-29 12-016M-2350 | L-7, M-7 Earth Line o{cﬂ(ﬁéﬂ) 1
A-30 PTC-AG000100 | L-7, M-7 Nylon Clip Yel2 F 3
A-31% CGA-GA001800 | L, L-7 Needle Plate (1/4”) Z37}+(1/4"-6.4mm) 1
A-32%¥ | CGA-GA001900 | M, M-7 Needle Plate (1/4") A2+ (1/4"-6.4mm) 1
A-33 DSC-BC000100 Screw For Needle Plate 2=}t Ay 2
A-34 CMB-LB004400 Slide Plate ] 113 () 1
A-35 CMB-GA000100 Sub Needle Plate Bz A3 1
A-36 DSC-BC000100 Screw For Needle Plate 2 A 2
A-37 CMB-LD003100 | L Model Mark (KM-506) 24 o=z 1
A-38 CMB-LD 003400 | M Model Mark (KM-530) =24 vtz 1
A-39 CMB-LD 003000 | L-7 Model Mark (KM-506-7S) 24 vtz 1
A-40 CMB-LD 003300 | M-7 Model Mark(KM-530-7S) 24 vtz 1
A-41 01-035P-1370 Number Plate 59 1
A-42 PPN-AD 000100 Pin Hag A 2
A-43 CMB-LD 003900 Brand Mark W3} vz 1
A-44 CMB-HK002000 Guide Bar Al % 1
A-46 CTA-HMO000601 | L-7, M-7 Supplementry Tension Control Ass y | B.Z& A}&A} 1Set
A-47 01-227A-1230 | L-7, M-7 Screw (11/64"n=40) 8% o]z 24 TAVARA(11/64 n=40) 1
A-48 CMB-HK002200 | L, M Three Hole Thread Guide Mm Al o) 1
A-48-1 | DSN-AA000100 | L, M Nut For A-48-1 M Alde] vE 1
A-50 CMB-HK000500 Arm Thread Guide o} A4 o) 1
A-51 DSC-BA000100 Screw (9/64"n=40) 99 F= FhRIAH9/64" n=40) 1
A-52 CMB-HK001900 Thread Guide For A-5 W Al o] 1
A-53 DSC-BA000100 Screw (9/64"n=40) 299z FhuhJAH9/64 n=140) 1
A-54 ATA-PS003900 Thread Tension Control Ass y AzA A (&) A-Type 1Set
A-55 CMB-HK008000 Arm Thread Guide(L) ok A (L) 1
A-57 DSC-CA000100 Screw (15/64"n=28) A7) AR JAH15/64 n=28) 1
A-58 DSC-HC000600 | L, M Bed Base “FRONT”(B) W= WA (F) 1
A-59 CMB-BJ006400 Chip Shute Guide(U) A wlE Flol=( 1) 1
A-60 DSC-BJ005400 Screw (9/64"n =40) 3 7P} TAUAH9/64'n=40) | 2
A-61 DPK-CZ000800 Cap For Tension Release Pin A=Z7] A A 1
A-62 DSC-CB000700 Screw(M5) M Aol mA AL 1




Upper Shaft &
Thread Take Up Lever Mechanism
o= S AT A

B;31 B-32
B-30 =71 Bp 08 B358.17/8;19 =
' o g ; Y » “B-26
. I B-33
[ ! B-7 =B-25
bt it 73;2J7 B9 B-34 B-23-1
S —g
: & ! o @
N & i
[ B-34-1  {na*y !
I se U~
I B-34-2 B-34-4 I
i fiee i
L. B34S . J
Ref. No. Parts No. Note Name of Parts = | Q' ty ﬁ%?ili)%d
B-1 CUS-K C002500 Upper Shaft A2 (Servo) L=4195 1
B-2 CUS-CH000101 0Oil Adjusting Pin For B-1 A& s 247 1 | Feb. 19. 09
B-3 PPK-BA000400 O-Ring For B-2 A& 53 249 o9 1
B-4 CUS-FA000100 Rubber for B-2 A& s 24 11 1
B-5 CLB-JL001600 Upper Shaft Felter A dE 1
B-7 CUS-D A002500 Link Cam Y= A 1Set
B-7-1 | CTT-D C000100 Mes Cam | A7 1
B-7-2 | DPN-AA014300 Pin For B-7-1 WA 1A 729 1
B-9 DSC-BF003700 Screw (9/32"n=28) g3 78 93 ZHYAH9/32 n=28) 1
B-13 D BS-D B007500 Upper Shaft Bushing (F) Abs A RA 1
B-14 D BS-D A003000 Upper Shaft Bushing (M) A FRA) 1
B-16 D CL-AA000100 Upper Shaft Collar Ar& 7l 1
B-17 DSC-CA000500 Screw (1/4"n=40) FEo] HEUAH(1/4"n=40) 2
B-18 D GR-AD 000100 Upper Shaft Gear Az 7)o) 1
B-19 DSC-CA000500 Screw (1/4"n=40) FHo] HEAH1/4'n=40) 2
B-21 DBS-DB001100 Upper Shaft Bushing(R) Al ERA) 1
B-22 PPK-AA000100 0il Seal For B-20, 21 A&z oax 1
B-23 DPL-AA000200 Pulley (Only for Trimming M/C) Zg] 1
B-23-1 DPL-AA000200 Pulley (Only for Regulator M/C) Z% 1
B-25 DSC-BF000800 | L, M, L-7 | Screw (15/64"n=28) Zg 2AYAH15/64'n=28) | 2
B-26 DSC-G000200 | L, M Screw(5/16"n = 24) Zg] ZAH(5/16'n=24) 1
B-27 MTH-D F000100 Thread Take Up Lever Ass y A A7) (%) 110-39070 1
B-28 DSC-CA001100 Screw (1/4"n=40) AA71A AAH(1/4" 0 =40) 1
B-28-1 | DSC-CA001900 Screw (1/4"n=40) 7113 AH(1/4"n = 40) 1
B-30 CLB-JD 000300 0il Wick 2 A= 1
B-31 DSC-CA000800 Screw (15/64"n=28) AR TAYAH(15/64"n=28) 1
B-32 CLB-FZ001000 Oil Protection Rubber 2 9to] G 1
B-33 CUS-BJ000200 Protection Plate A3y A& 1
B-34 Synchronizer Ass y AlFZ o)A (%) 1 NOTE:
B-34-1 [11-020A-2500 Magnetic Holder vty Eo 2
B-34-2 | 11-022W-2500 Washer For B-34-1 npovE Ev HelA 4 ST S
B-34-3 | 11-021S-2500 Screw For B-34-1 ol Ev Huat 4 [A;&K_E,Mdgsws
B-3 4-4 | 13-0000-SE55 Synchronizer Ass' y (Servo) Al A 21} o) 2] (%)Servo 1 M=KM-530
B-35 | DSC-CA000800 Serew (15/64"n =28) A2 IG5/ n=28) | 1 [i=Common Part
B-36 CMB-LD003800 | L-7, M=7 | Sticker Z3 2 2EHA 1 *=Gauge Part




Upright Shaft & qlll‘l".ltu‘:ll'

Lower Shaft Mechanism
ME&=S % Ol A

C2M g o
‘{ 'C'3i
=C-6
C-5
C-10-1
Ref. No. Parts No. Note Name of Parts = | Q' ty '?,%F::Ledd
c-1 CUR-K C000100 Upright Shaft = 1
c-2 D GR-AD 00300 Upright Shaft Gear(U) HE A 1
c-3 D SC-CA000500 Screw(1/4"n = 40) FRo] WEUAH(1/4'n=40) | 2
C-5 DBS-DA003700 | L, M Upright Shaft Bushing(U) g AFRA 1
C-6 DSC-CA000800 Screw (15/64"n=28) FHo] HEUAHI5/64'n=28)| 1
Cc-7 DBS-D A003801 Upper Shaft Lower B/S A= sFRA 1
c-8 D GR-AD 000300 Upright Shaft Gear(L) & 3l7)e) 1
Cc-9 DSC-CA000500 Screw (1/4"n=40) FHo] WE1}AH(1/4"n=40) 2
C-10 CLS-KC000701 | L-7. M-7 | Lower Shaft 3= 1
C-10-1 | CLS-KC000701 | L, M Lower Shaft 5l 1
C-11 D GR-AD 000400 Lower Shaft Gear 3% 7] 1
C-12 CLB-JL002400 Lower Shaft Felter sl AE 1
C-13 DSC-BF007000 Cap Screw For Lower Shaft Oil 3t WE Lo A} 1
C-14 D SC-CA000500 Screw (1/4"n=40) FEo] PYEAH1/4'n=40) | 2
C-16 D BS-D A004100 Lower Shaft Bushing(R) 3= SIRA] 1
c-17 DSC-CA000800 Screw (15/64"n=28) AE A TAYA(15/64'n=28) | 1
c-18 D BS-D A004000 Lower Shaft Bushing(M) 55 FRA(7.94%X 20 ¥ 25) 1
C-19 DBS-DA003900 | L-7, M=7 | Lower Shaft Bushing(F) 31 AR (PBBFE 1
C-20 DBS-DA026300 | L, M Lower Shaft Bushing(F) 3= A 1
c-21 DSC-CA000100 Screw (15/64"n=28) A7) A9 TAYAH15/64 n=28) 1
c-22 DSC-BF004000 Screw (3/16"n=32) 3= 09 2AYAH3/16'n=32) 1
Cc-23 DSP-AA001600 Spring For C-22 3l& 0 AU Az 1
C-24 D CL-AA003700 Collar For Lower Shaft 29 H= 7}g} (B) 7.94x17%x8 1
Cc-25 DSC-CB000300 Screw (11/64"n=40) 3% 2o}z FATAIAAL/6 n=40) 1
C-26 CHK-HA000700 | L-7 Rotary Hook Ass y 7}t (HSH-7.94B) 1Set
C-26-1 | CHK-HA002100 | M-7 Rotary Hook Ass y 7}a}(HSH-7, 94BTRN) 1Set
Cc-27 CHK-HA001900 | L Rotary Hook Ass'y 7=} 1
C-27-1 | CHK-HA002000 | M Rotary Hook Ass’ y 7}k (HSH-7, 94BSN(4)) 1
Cc-28 CHK-HB000600 | L7, M=7 | Bobbin(AL) Bl 1
NOTE: Cc-29 CHK-HB000600 | L. M Bobbin(AL) Byl 1
C-30 CHK-HC000700 | L-7 Bobbin Case Ass'y Hul #A ] A(BC-DBI-NBL) | 1Set
Il;/|77==|T<MM55036077SS C-30 | CHK-HC000700 | M, M-7 Bobbin Case Ass y Bul A o] A(43) BC-DLN-N| 1Set
L=KM-506 C-31 CHK-HC001400 | L Bobbin Case Ass'y ¥l A o] A(BC-DBI) 1Set
M=KM-530 C-32 CHK-HHO000400 Inner Bobbin Stopper 7}a} #fo) 1
[I=Common Part | | ¢33 DSC-BF003100 Screw (11/64"n = 40) T2 W2 AL H11/64n=40) | 1
SEETR T C-34 D WS-CA000100 Washer For C-33 Z}atate] o} 1




Feed Mechanism
0jo|E &

o i v D-77
iy
2 O 1

D-9
D-1 5= a 0 =am D-17
- D-21= &fi ¥ —Db1u

D-41 mD-44 = B3 D.14 € ==D-23
. D-27 D-104 T ="""D.24
=
D-390 T - D-52 D-116 teee % H D-117
D-119™= % L kD-118
D-115

D-103
D-
& +D-38 & ©D-102
I b-
D-49 L _1_
D-100 D-101

D-114 D-113




SunLhtar

Ref. No. Parts No. Note Name of Parts E | Q'ty 'T:Z?:L%d
D-1 CLF-D C000100 | L, L-7 Feed Cam A gel= A A 1
D-2 DSC-CA001900 Screw (1/4"n=40) 71eJubAE (1/4"n=40) 2
D-3 CLF-D C002300 | M, M-7 Feed Cam A Jol= 7 A 1
D-4 PSR-AA000400 Stop Ring “C"For D-1, 3 298 (o 28) 1
D-5 CLF-D C000200 | L., L-7 Feed Cam C Fel= A C 1
D-6 CLF-D C002400 | M, M-7 Feed Cam C Fel= A C 1
D-7 CLF-CC000100 Feed Rocker Shaft Connecting Rod | $%o|& = 1
D-8 CLF-CC000200 Crank Rod FHNF 2= 1
D-9 CFA-CA000300 | L-7. M-7 Feed Regulator Link gz 2AY = 1
D-10 CFA-CA001300 | L, M Feed Regulator Link el ZAYA 1
D-11 DPN-AA000100 Feed Connection Link Pin(A) el % = F(A) 1
D-12 DSC-BF006300 Screw (11/64"n=40) 32 124 TAYAH11/64'n=40) 1
D-13 CLF-CA000200 Feed Connection Link(A) Jol= QA =(A) 2
D-14 CLF-CA000300 Feed Connection Link(B) Tol= A =(B) 2
D-15 DPN-BC001000 Feed Adjusting Link hinge Pin(A) glol= AP A FAA(A) 1
D-16 DSC-CA001100 Screw (1/4"n=40) A 7]3 TAYAH1/4"n=40) 1
D-17 DPN-BC001100 Feed Adjusting Link Hinge Pin(B) | ¥o]= A= 31x7(B) 1
D-18 DSC-CA001100 Screw (1/4"n=40) AR 7] 3 ZAVAH1/4 n=40) 1
D-19 DPN-AA003900 Feed Connection Link pin(B) Fol= 7%= A(B) 1
D-21 DPN-AA004000 Feed Connection Link Pin(C) Fol= dA3Y= A(C) 1
D-22 DSC-BF003600 Screw (11/64"n=40) AR 7] 7hE 3AYAH11/64"n=40) 1
D-23 DPN-AA004100 Hinge Pin for D-72 ol 24 dA4AZ= XA | 1
D-24 PSR-AC000200 E-Ring (25) EY (8 5) 1
D-25 DSC-BF003600 Screw (11/64"n=40) AR7) 7kE 2AYAH11/64 n=40) 1
D-26 CLF-KF000200 Feed Rock Shaft Rt Rl 1
D-27 CLB-JD 000300 Wick For D-26, 51 54 1
D-28 D BS-D A006800 Feed Rock Shaft Bushing(R) S BA(E) 1L11X168%X20 | 1
D-29 DSC-CA000100 Screw (15/64"n=28) A7 7 ?ﬂx]a YAH(15/64"n=28) 1
D-30 D BS-D A006700 Feed Rock Shaft Bushing(F) 2y o) AEA 1111X17.74X 16 1
D-31 DSC-CA000100 Screw (15/64"n=28) A7) A 24AH15/64'n=28) 1
D-32 CLB-FZ000100 Oil cover For D-26, 51 2 pFups) 2
D-33 CLF-CB000700 Feed Bar Crank 54 El'u] =L 1
D-34 DSC-BF002600 Screw (3/16"n=32) B4 ¥ 283 HUak3/16'n=32) 2
D-35 CLF-KH000100 Feed Bar Shaft = %i‘; = 1
D-37 CLB-BG002300 Wick Holder For D-35 AR =) A9 1
D-38 D SC-BF007700 Screw (1/8"n=44) A A A A AFH1/8" n=144) 2
D-39 D WS-AA001500 Washer For D-35 B WA = oA 1
D-40 CLF-CR000300 Screw (15/64"n=28) BY A 2 7AYAH(15/64'n=28) 1
D-41 CLF-CRO000300 Feed Bar B w3 1
D-42¥ | CGA-GB000501 | L, L-7 Feed Dog (7/32", 1/4”, 3/8") B (7/32", 1/47, 3/8") 1
D-43* | CGA-CB002100 | M, M-7 Feed Dog (7/32", 1/4”, 3/8") B (7/32", 1/4", 3/8") 1
D-44 DSC-BF001800 Screw (1/8"n=44) EY HUYAH1/8'n=44) 2
D-45 CLF-CD 000400 Feed Bar Block And Shaft Y w3 29 1
D-47 DSC-BF007900 Screw (3/16"n=32) Fgo| v A2uAK3/16'n=32) 1
D-48 CLF-CB000500 Feed Lifting Shaft Crank(F) =9 =P =(A) 1
D-49 CLB-JD 000300 0il Wick L AAIA] 1
D-50 DSC-BF001100 Screw (3/16"n=28) S adA(4) TAYAHE/16'n=2) 1
D-51 CLF-KF000100 Feed Lifting Shaft R=x2 1
D-52 CLB-BG005300 Stopper For Wick 29 Az ~EH 2
D-53 D BS-D A007100 Feed Lifting Shaft Bushing(F) S EA(H) 1L11X17.46X 20 1
D-54 DSC-CA000100 Screw (15/64"n=28) FEo] PEAH15/64'n=28) | 1
D-55 D BS-D A006800 Feed Lifting Shaft Bushing(R) o 3A(E) 1L11X168X20 | 1
NOTE: D-56 DSC-CA000100 Screw (15/64"n=28) AA 7] A TAYAH15/64' n=28) 1
D-57 CLF-CBO000600 Feed Lifting Shaft Crank(R) = I =2(F) 1
L-7=KM-506-7S D-58 DSC-BF001100 Screw (3/16"n=28) v 29 A(H) TAYAH3/16'n=28) 1
M-7=KM-530-7S D-59 DSC-CA001100 Screw (1/4"n=40) A7 3 FAH1/4'n=40) 2
L=KM-506 D-60 DPN-AA003600 Crank Rod Connection Pin Yy == A 1
SENSEED D-61 | DSC-BF003600 Screw (11/64 1 =40) A7) FHRbAH1/64 n=40) | 1
E;g::g“:’;;f“ D62 | DPK-CB002500 Rubber Cap (F) For D-26, 51 EEEIE T 2
D-63 CFA-KF000201 Feed Regulator Shaft Felz 247 & 1




Feed Mechanism

ojojE A
D-64
D-93—  D-89 D-68 p.70 O = ~1D-80 D-109
pi3i— OO TT ee D-79 |
N

€ D-105Y
D-22Y Y D-25
D-168 h H
ﬂ D-43 D-9 D-10 aD-18
D-15mm=- % ,ﬂ =em D-17
~ D-44 D-21== j,ﬁ B D-11
> i ) D-27 oo D-13 D-14 ¢ ==D-23
i . | :
D-42 = D-24
/' =
D390 =535 D-52 116es % D117
D-119 = : 3 2.D-118
: ) D-115
D-40y § : 532 026
D-62 ey — i _
D-30 &4 ' ———
D-31. 1 1D-34
- E D-103
~D-37
s 0D-102
1 *[ £ D-38
D-49 _}l
p-100 D10t




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
D-64 PPK-BA000800 O-Ring For D-63 Feol= A7 BA 29 2
D-65 CFA-DF000101 Screw (15/64"n=28) Az BA IAVAH15/64n=28) | 1
D-66 CFA-DF000101 | L-7, M-7 Feed Regulator gol= A7 (A &) 1
D-67 CFA-DF000800 | L, M Feed Regulator g o]z A7) (B AFE L) 1
D-68 DSC-BF003100 Screw (11/64"n=40) 7habzteo] LFAF(11/64"n=40) 2
D-69 D CL-AA002800 Collar For D-63 del= 47| & 7}let 1
D-70 DSC-CA001900 Screw (1/4"n=40) 7)o} AH(1/4"n = 40) 2
D-71 CFA-KF000300 Feed Adjusting Shaft ez 24 & 1
D-72 CFA-CC000200 | L-7, M-7 Connecting Rod For Feed Regulator | ¥|o]= %4 = 1
D-72-1 CFA-CC000900 | L, M Connecting Rod For Feed Regulator | ¥]o]= ZA7] & 1
D-73 PSR-AC000200 E-Ring( 8 5) E¥Y (2 5) 1
D-74 CFA-BJ000300 | L-7, M-7 B/T Spring Holder A gA ~xF Ey 1
D-75 DSC-BF010100 | L-7. M7 | Screw (9/64"n=40) ™ 22} AL(9/64" n = 40) 1
D-76 DSP-AB001400 | 1-7, M7 | Reverse Feed Spring AR H A= 1
D-77 DSC-FH000500 | L-7, M-7 Holder For D-76 A5 G ~x=E] ol 1
D-78 CFA-KF000100 Reverse Feed Control Lever Shaft Iz Y= 1
D-79 PPK-BA000700 O-Ring For D-78 g 29 1
D-80 CFA-CB000300 | L-7, M-7 Reverse Feed Lever Crank (Ass y) A7 G QA FAA(ZF) 1
D-81 AFA-PS000600 | L, M Reverse Feed Lever Crank (Ass y) Az Y A FAA(R) 1
D-82 DSC-BA000400 Screw (3/16"n=28) 2o F83 AYAH(3/16'n=29) 1
D-83 DSC-BF003100 Screw (11/64"n=40) 7habzbeo] LFAF(11/64"n=40) 1
D-84 DSP-AB001400 | L-7, M-7 Spring For D-109 Az Y A= 1
D-85 DSP-AA005200 | L, M Spring For D-109 Gz P A= 1
D-86 DSC-HDO000600 | L-7, M-7 Holder For D-84, 85 AxzZgAo| & A 1
D-87 DSN-AA000900 | L-7, M-7 Nut (11/64"n=40) Az & VA E(11/64' n=40) 2
D-88 CFA-KJ000100 Feed Regulator Dial Shaft e|= A the|dd & 1
D-89 PPK-BA001600 O-Ring For D-88 thelad & o7 2
D-90 CFA-CQ001200 | L, M Feed Regulator Control Plate (5mm) | the]et Ex}2H(5mm) 1
D-91 DSC-BF001900 Screw (3/16"n=28) tholotst A UAH(3/16"n=28) 1
D-92 PN-000273-00 | L, M Pin for D-90 thelat A 1
D-93 DSP-AA002800 Spring for D-92 tholat A 1
D-94 DSD-AA003000 | L-7, M-7 Reverse Feed Solenoid Ass' y IR &Y xo]=(SBT-5) 1Set
D-95 CFA-BB000200 | L-7, M-7 Bracket For Reverse Feed Solenoid Az &Y o= BalA 1
D-96 DSC-BB001500 | L-7, M-7 Screw (M5 X% 0.8) a7 & o)z BAYAHM5X08) 2
D-97 PWS-CA000500 | L-7, M-7 Spring Washer For D-95 Az wolA Az oA (06) 3
D-98 PSC-AC001200 | L-7, M-7 Screw (M6) 47 &8 x| Bepal AukAH(M6) 3
D-99 CFA-CB000400 | L-7, M-7 Reverse Feed Solenoid Crank A2 &Y ol FAF 1
D-100 | DSC-FA006300 | L-7. M-7 | Stud Screw For D-99 A2 &Y o= FRA Al 1
D-101 | DSC-FA008600 | L-7, M-7 Hinge Screw For D-103 472 &dxole AAZE YA} 1
D-102 | PSN-AA001700 | L-7. M-7 Hinge Nut For D-103 AolE AHE(B) 1
D-103 CFA-BHO000100 | L-7, M-7 Reverse Solenoid Connecting Rod Gz LYol AARE 1
D-104 | DPN-ADO004000 | L-7, M-7 Hinge Pin For D-103 97 &Y roe dAZE A 1
D-105 DSC-BF003600 | L-7, M-7 Screw (11/64"n=40) AR 7] 7PPGAH11/64'n=40) | 1
D-107 | DWS-CB000200 Washer For D-77 g A 1
D-108 CFA-CMO000200 Feed Regulator Lever gz #Hy 1
D-109 DSC-BA001400 Screw (3/16'n=32) A7 e ZAYAH3/16'n=32) 1
D-110 DSC-BJ002400 Screw (3/16'n=32) A D7) YAH3/16'n=32) 1
D-111 | CFA-FZ000100 | L-7. M-7 | Stopper Rubber For D-108 Az H4 Ax9 () 17| 1
D-112 DSC-FA006200 | L-7, M-7 Stopper Stud Screw For D-108 a7 g 285 (&) st 1
D-113 | 11-019M-2350| L-7. M-7 Terminal Tube(L) £ o)z BB 1
D-114 | 11-018M-2350 | L-7. M-7 Solenoid Terminal(12P) £ ol =1 1
D-115 | CLF-CB000800 | L., L-7 Lever Feed Crank(R) 23y =72 =Z(4%) 1
NOTE: D-116 | DSC-BF001100 | L. L-7 Screw (3/16"n=28) Eo) 2 a(H) TAPH3/16'n=2) 2
D-117 CLF-CB003200 | M, M-7 Lever Feed Crank(R) Sy == 1
L-7=KM-506-7S D-118 DSC-AA003400 | M, M-7 Screw (9/32"n=28) 239 29 3(Z)FAH9/32'n=28) 2
M-7=KM-530-7S D-119 DSC-BF006300 Screw (11/64"n=40) E2o] Y2k 2-2uUaH(11/64 n=40) 1
L=KM-506 D-120 | CFA-CQ001000 | L-7. M-7 | Feed Regualtor Control Plate(5mm)INSERT | ©}o]t E2}2H(5mm) 1
M=KM-530 D-121 | DPN-AA003100 | L7, M7 | Dial Pin ot 7 1
EZZZTS;OS;?” D-122 AFA-PS000100 Dial Shaft Eccentric Stopper o}ol ‘—-7?‘;- HA A& 1
D-123 DSP-AA005200 Dial Shaft Eccentric Stopper Spring | tho]d & A A&¥ Az 1




Thread Trimmer Mechanism
AR A

E-19

gE_S — e

- E-18
E-15  E-17
E-14
(]
E-15 E-16
E-9
v
E-37
L 5
E-11 E-13 E-12 E-10 am
E-38

E-39




SunLhtar

NOTE:

L-7=KM-506-7S
M-7=KM-530-7S
L=KM-506
M=KM-530
[J=Common Part
*=Gauge Part

Ref. No. Parts No. Note Name of Parts = H Q' ty 'T:Z?:L%d
E-1 CTT-NB000901 | M-7 Fixed Mes A WA 1
E-2 DSC-BB002000 | L-7, M-7 Screw (9/64"n =40) Fio] HA 22ubaH9/64 n=40) 1
E-3 DSC-BF006200 | L-7, M-7 Screw (1/8"n=40) TR A AE 2AUAH(1/8' n=40) 1
E-4 DSN-AA001700 | L-7, M-7 Nut (1/8"n=40) AW A 2 YE(1/8'n=40) 1
E-5 CTT-BJ001100 | L-7, M-7 Thread Retaining Plate Al7+2] 7Y 1
E-6 DSC-BJ000200 | L-7, M-7 Screw (11/64"n=40) E gh} 812 3AUAH11/64 n=40) 1
E-7 DWS-AA001100 | L-7, M-7 Washer For E-6 = FH oA 1
E-8 CTT-NA000600 | L-7, M-7 | Rotary Mes 3] o] A (7AN414) 1
E-9 DSC-BB001400 | L-7, M-7 Screw (11/64"n=40) AAME BEE(11/64'n=40)| 2
E-10 CTT-BF000100 | L-7, M-7 Thread Trimming Holder AP & 1
E-11 PSR-AA000100 | L-7, M-7 | Stop Ring For E-11 218 (815) 1
E-12 DWS-AA005100 | L-7, M-7 Washer For E-11 A &2 94 1
E-13 PBR-BA001200 | L-7. M7 | Needle Bearing Yol & w1 1
E-14 CTT-CA001600 | L-7, M-7 Thread Trimming Lever Connecting Link | AP #w HAZAg = 1
E-15 DSC-FA005600 | L-7, M=7 | Stud Screw For E-15 AHEY A"z T | 2
E-16 DSN-AA000900 | L-7, M-7 Nut (11/64"n=40) $-7h E(11/64"n=40) 1
E-17 CTT-CB000600 | L-7, M-7 Thread Trimming Lever AE EH 1
E-18 PSC-AC000600 | L-7. M7 | Screw (M6) {77 o] H-&E(MS6) 1
E-19 CTT-KF000200 | L-7. M7 | Thread Trimming Shaft AP = 1
E-20 DWS-AA005200 | L-7, M-7 Thread Trimming Shaft Washer AP = oA 1
E-21 PSR-AC000100 | L7, M=7 | E-Ring (89) AolA =2 (EF 9) 1
E-22 D CL-BA000600 | L-7, M-7 Return Spring Guide Bushing gel A= o= A 1
E-23 DSP-AA002500 | L-7, M-7 Slide Arm Return Spring &glol= oot 2Bl Az 1
E-24 CTT-CMO000500 | L-7, M~7 | Slide Arm Zglo| & o}gt 1
E-25 CTT-CL000300 | L-7. M-7 | Roller 229 1
E-26 DSC-GA000400 | L7, M=7 | Stud Screw For E-26 289 i} 1
E-26-1 | DWS-CA000100 | L-7. M-7 | Washer 9}A 1
E-27 DSN-AA000600 | L-7, M-7 Nut (3/16'n=32) $-71 A E(3/16'n=32) 1
E-28 CTT-FB000200 | L-7, M-7 Cushion Washer For E-20 FA 33(B) 2
E-29 CTT-CB000700 | L-7, M-7 Cam Follower Crank AN 2E FHF 1
E-30 DSC-BJ002000 | L-7, M-7 Screw For E-30 y2uk Abe-eE A AL 2
E-31 DSC-BF007200 | L-7, M-7 Stopper Screw A2EY FA YA} 1
E-31-1 | CTT-FD000200 | L-7. M-7 | Cushion Rubber for E-32 2AEY A 3% 1
E-32 DSN-AA000400 | L-7, M-7 Nut (15/64"n=28) B-7Zh E(15/64" n=28) 1
E-33 DPN-BB001200 | L-7. M-7 Stopper Pin 2E¥ AW = 1) 1
E-34 DSP-AB001000 | L-7, M=7 | Spring For E-30 AR 2% F97 Az 1
E-35 CTT-BB000800 | L-7, M=7 | Spring Holder A8 Aol 1
E-36 DSC-BF000600 | L-7, M-7 Screw (3/16"'n=28) F¥o] b 2Ae}al(3/16'n=28) 2
E-37 CTT-DF000100 | L-7, M-7 Thread Trimming Cam AL 7R 1
E-38 DSC-CB000400 | L-7, M~7 | Screw (1/4"n=40) S 2o] WEAH1/4 n=40) 2
E-39 CTT-CMO000600 | L-7, M=7 | Clutch Lever 3] 4 1Set
E-40 DSC-FH000200 | L-7, M7 | Stud Screw For E-40 293 dy =53 A} 1
E-41 DSN-AA000400 | L-7. M7 | Nut (15/64"n=28) |7} E (15/64"n=28) 1
E-42 DSC-FD000300 | L-7, M-7 Clutch Lever Moving Pin Screw T2 278 chiix} 1
E-43 DSC-FA005700 | L-7, M-7 Stud Screw For E-48 29 o= dAE T thirb 1
E-44 DSN-AA000600 | L-7, M-7 Nut (3/16'n=32) 271 A E(3/16'n=232) 1
E-45 CTT-BJ001200 | L-7. M-7 | Base Plate wWlo] A Zg o] E 1
E-46 DSC-BF000600 | L-7, M-7 Screw (3/16"n=28) F2o] ¢t A2 AH(3/16'n=28) 3
E-47 CTT-CA000500 | L-7, M-7 Solenoid Connection Link L role JdAY A 1
E-48 DPN-AD003300 | L-7, M=7 | Solenoid Pin &Y o= 7 1
E-49 DSC-BF006300 | L-7, M7 | Screw (11/64"n=40) Fo| Wk A 2uAH11/64'n=40) | 1
E-50 PSR-AD 000200 | L-7. M-7 | E-Ring (® 5) EY (@5) 1
E-51 DSD-AA001000 | L-7, M-7 Thread Trimming Solenoid Ass y AR &80l (STT-5) | 1Set
E-52 CTT-BB000700 | L-7. M-7 Base For E-52 AP &8 o] = wo] 1
E-53 PWS-CA000500 | L-7, M-7 Washer For E-52 Aazwo| A A2 oM (v6)| 2
E-54 DSC-BF000700 | L-7, M-7 | Screw (15/64"n=28) Fgo| WA A2AH15/64'n=28) | 2




Mes Driving Mechanism
HA AT &HA

F-1
F2 g3
\/ 6
]
F-11 F-4 F-5
* 9F10 * = OF-33
2 - == F-7
-y
F-15 o F-32
F-187 8Fs8 -
, . F-30
C Y F-
Chiw= C F-13 o 20
F19]
& e
_ F-17
A -
F-28
F-20 C F-26
= E-22 F-24 =iimm F-27
A
{ E-23 ©F-25
OF-21 l
F-35 F-31
F-42 l I
F-440 O
o0
1 F-37
F-43 TF16
© E o F35
— F-12
F-39 uﬂ ® F-34
F-38
F-40
F-41 'ﬁz
@ F-61

F-55 .
o l - F-46 m 3 g

F- F-60-1 .
ol F-45  F-47 00 V it F

_1;

F-52 F-53 ' PF-48 )
- O - 4
"F-51-1

Fsom B ) OF-50

F-58 | § F-56

LF-49




SunLhtar

NOTE:

L-7=KM-506-7S
M-7=KM-530-7S
L=KM-506
M=KM-530
[J=Common Part
*=Gauge Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
F-1 CCT-CC000200 Mes Driving Rod HA 1E 2= 1
F-2 PBR-BA001000 Needle Bearing YolE we]g 1
F-3 CCT-BJ001100 Needle Bearing Cover Yol = w|o]3] AW 1
F-4 CCT-CA000700 Mes Driving Rod Link A I 2 3= 1
F-5 D PN-AD 009000 Link Pin For F-4 A 375 2 337 9 1
F-6 DSC-BJ001400 Screw (9/64"n=40) AR A H TAVAH) (9/64 n=40) 1
F-7 CCT-KF000800 Shaft For F-4 A T 2T Y3 = 1
F-8 DSC-CA000800 Screw (15/64"n=28) A& A IAUAH15/64 n=28) 1
F-9 DSC-BF000900 Screw (11/64"n=40) WA FE g3 2 MIAHI/6 n=40) 1
F-10 CCT-CA000800 Mes Driving Link “A” wA FE HAA 1
F-11 DSC-BF000900 Screw (11/64"n=40) A FE g3 2 APAH1/64 n=40) 1
F-12 CCT-CA000900 Mes Driving Link “B” wA % HAB” 1
F-13 CCT-CA001000 Mes Driving Link “C” w2 F% a3 1
F-14 D PN-AD 009000 Mes Driving Link Pin HA 3T 2o g3 3 1
F-15 DSC-BJ001100 Screw (9/64"n=40) & 7ph 24 IAHA) (964 n=40) 1
F-16 DSC-BF000900 Screw (11/64"n=40) YA 7% 33 & MPAH1/6 n=40) 1
F-17 CCT-CMO000800 Link Support Arm = A 1
F-18 DSC-FA018300 Hinge Screw For F-17 H= AR ¢ A AF 1
F-19 DSC-BF001100 Screw (3/16"n=28) S aga(d) TAAH3/16'0=2) 1
F-20 CCT-KF000600 Mes Lever Shaft L e s 1
F-21 DPK-BA000700 O-Ring for F-20 WA HwE 23(85) 1
F-22 CCT-CB000200 Mes Lever Base w2 2 o]~ 1
F-23 DSC-BF001100 Screw (3/16"n=28) o AR A(H) TAGAH3/16'n=28) 1
F-24 D PN-BC004300 Mes Lever Pin e L 1
F-25 DSN-AA000400 Nut For F-24 A g 3 YE 1
F-26 PSR-AC000200 E-Ring (8 5) Eg(85) 1
F-27 DSP-AC006600 Mes Lever Return Spring w2~ ﬂb:_ )] 1
F-28 DSC-FA018400 Stud Screw For F-27 A g gel A28 chyat 1
F-29 CCT-BB001500 Mes Lever Base Plate w2~ _1_7‘4 1
F-30 DSC-BF000700 Screw (15/64"n=28) wlo] A wAUYAHB)(15/64'n=28) | 2
F-31 CCT-CMO000700 Mes Driving Lever w2~ 22 #{y 1
F-32 PSC-FD 000100 Stud Screw For F-31 w2 2z G shat 1
F-33 DSN-AA003700 Nut for F-32 2 g28)7) guRA] YE | 1
F-34 CCT-BJ001200 Stopper For F-31 A 22 g AEY 1
F-35 DSC-BF000600 Screw (3/16"'n=28) tholed 3k FAH(3/16'n=28) | 2
F-36 DSC-CA004400 Screw (15/64"n=28) FHo] HEUAH15/64'n=28) | 2
F-37 D SN-AA000400 Nut For F-36 | 2~ Eilui{l yE 2
F-38 CCT-BF000800 Mes Driving Holder w2 3% &4 1
F-39 DSC-BF010100 Screw (9/64"n=40) W A JAH9/64"n=40) 1
F-40 D BS-D A025200 Mes Driving Shaft Bush A FEE A 1
F-41 CCT-KF000700 Mes Driving Shaft A e 1
F-42 CCT-BB001600 Mes Mounting Base Guide w2 33 o] 2 Jlol = 1
F-43 DSC-AA003000 Screw (3/16'n=32) 259 FHUAH(3/16'n=32) 2
F-44 D WS-AA000600 Washer For F-42 A&7 FH9A 2
F-45 CCT-BA000300 Mes Mounting Base L a3 i RS 1
F-46 DSC-AA003000 Screw (3/16'n=32) 259 HYAH(3/16'n=232) 1
F-47 DSN-AA000400 Nut w2 G vE 1
F-48 CCT-BB001700 Mes Position Adjusting Plate w2 9= =A% 1
F-49 DSC-BF003100 Screw (11/64"n=40) 7ha} &Fo)| L AH(11/64"n = 40) 1
F-50 D WS-AA016800 Washer For F-48 At A oA 1
F-51 CCT-BF000900 Mes Mounting Plate B 1
F-51-1 | DSC-CA002600 Screw (1/8"n=44) Zd =AY} 2
F-52 DSC-BJ000300 Screw (9/64"n=40) E 7PpAR(9/64"n=40) 1
F-53 D WS-AA003800 Washer For F-51 Az AE 94 1
F-55 DSN-AA000400 Nut For F-45 A G v E 1
F-56 CCT-NB000300 Mes ) 2 (B4121-522-000) 1
F-58 55-104W-5050 Washer For F-56, 57 Zhd 3124 944 ( 48, 5) 1
F-59 DSC-BJ003300 Screw (1/8"n=44) g BAAH(1/8'n=44) 2
F-60 CCT-GP000100 | L-7, M-7 Hook Protecting Plate(1/4") F R33(1/4") 1
F-60-1 | CCT-GP000200 | L, M Hook Protect Plate(1/4”) = B9 (1/4") 1
F-61 CTT-BJ001400 Washer For F-60 = 25 9kA 1
F-62 DSC-BF014900 Screw (1/8"n=44) 30| a2 (1/8 n=44) 2
F-63 CCT-BJ001300 Chip Shute Guide(M) A wlZE Flol=(H) 1
F-64 DSC-BJ001100 Screw (9/64"n=40) £ 7hh 7R3 IAAHA) (11/64 n=40) 2




Needle Bar & Needle Bar Driving

Mechanism

HISO %X HIEM 2F &4

G-34¢
G-39
G-33
G-42
o
0 G-37
]

G-35 L -
G-44= 1G-43 =
| G-38
G-45,

G20l

G-3 '1G11l
G-4600_ @

G-1-Y ‘G4

" 1
=Bl oz

= 5y G-44
caz i Rl o

G-31

G-19 G-19
e an

618 O G-18

G-15 G-16

G_zor JG-21
o] ={G-22

G-23

G-24




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
G-1 ANB-PS000601 | M, M-7 Needle Bar Frame vl 39 ¢ (110-03559) 1
G-1-1 | DSC-CA002400 | M, M-7 Screw s ZAVAL 1
G-2 CNB-BK001801 | M, M-7 Needle Bar Frame Guide s Eg Y Tlel= 1
G-3 DSC-BA000200 | M, M-7 Screw (9/64"n=40) =EE HUAR9/64'n=40) | 2
G4 DBS-DA025700 | M, M-7 Needle Bar Frame Shaft Bushing s g g A 1
G-5 DSC-CA000300 | M, M-7 Screw (3/16"n=28) 7hetE 32 FAH3/16'n=28) 1
G-6 CNB-BKO001900 | M, M-7 Slide Block Guide Zelol= 22 slo|= 1
G-7 DSC-BA000400 | M, M-7 Screw (3/16" n=28) 2o F283 HAUAH(3/16'n=28) 1
G-8 PBR-BA004000 | M, M-7 Needle Bearing Y o] & W]} 3] (B2913-412-NOO) 1
G-9 CUF-CA001900 | M, M-7 Driving Link R 1
G-10 DPN-AA014000 | M, M-7 Needle Bar Link Pin vlsd) = 3 2
G-11 DSC-BF006500 | M, M-7 Screw (9/64"n=40) vhsd 233 TAYAH9/64'n=40) 2
G-12 CUF-CB002100 | M, M-7 Driving Crank(F) 2% 3d=a(A) 1
G-13 DSC-BF001100 | M, M-7 Screw (3/16"n=28) S AdA(4) TAYAHE/16'n=2) 1
G-14 DBS-DA025300 | M, M-7 Rock Shaft Bushing(F) 2EE BA(A) 1
G-15 CUF-KC000700 | M, M-7 Needle Feed Connection Shaft e A4 1
G-16 DBS-D A025400 | M, M-7 Rock Shaft Bushing(R) 25F BAF) 1
G-17 DSC-CA000300 | M, M-7 Screw (3/16"n=28) 7hatE BA ZHUAH(3/16" n=28) 1
G-18 D CL-AA008100 | M, M-7 Collar For G-15 A% A4 g)g) 2
G-19 DSC-CA000100 | M, M-7 Screw (15/64"n=28) A7) 8122 YA (15/64'n=28) 4 @—
G-20 CUF-CB002200 | M, M-7 Driving Crank(R) ox FABA(F) 1
G-21 DSC-BF001100 | M, M-7 Screw (3/16"n=28) o) 2 a(H) TAPH3/16'0=2) 1
G-22 DSC-FA019200 | M, M-7 Stud Screw For G-20 L% FYA(F) At 1
G-23 DSN-AA000400 | M, M-7 Nut (15/64"n=28) 29 $E2T thiAb E(15/6'n=2) 1
G-24 CUF-CC001900 | M, M-7 Needle Feed Connection Rod e dA4F2= 1
G-25 DSC-GC000700 | M, M-7 Needle Feed Connection Shaft AL AAZFE = 1
G-26 DWS-AA014400 | M, M-7 Washer For G-24 23 A} oA 1
G-27 DSN-AA000400 | M, M-7 Nut (15/64"n=28) 43 S22 Al YE(15/64 n=2) 1
G-28 DSC-CA002300 | M, M-7 Screw (11/64"n=40) AxgAo] 97 THYAH11/64 n=40) 1
G-29 CNB-KA002900 | M, M-7 Needle Bar vk (W] AH) 1
G-30 CLB-FG000100 | M, M-7 Gasket 7}2A 1
G-31 CLB-BJ003000 | M, M-7 Gasket Base Z}2A W) o] A~ 1
G-32 DSC-BB004000 | M, M-7 Screw (3/16"n=28) F3o] A 22ubaH(3/16'n=28) 4
G-33 DBS-DA003400 | L-7, L Needle Bar Bush(U) Bl AFRA] 1
G-34 DPK-CB002300 | L-7. L Rubber Cap For G-33 i) AFRA Ay 1
G-35 DBS-DA003500 | L-7, L Needle Bar Bush(L) vl=d| 3}3A1(PBB) 1
G-37 CNB-BKO001700 | L-7. L Slide Block Guide Zglo|= 28 sleo|x= 1
G-38 DSC-BF002600 | L-7, L Screw (3/16'n=32) By A @83 AaH3/16'n=32) 3
NOTE: G-39 | CNB-KA002300 | L-7. L Needle Bar Hhs) 1
L-7=KM-506-75 G-42 CNB-CD 001200 Needle Bar Slide Guide Block vl el &g 1
M-7=KM-530-7S G-43 CNB-HK001900 Needle Bar Thread Guide vl Al o 1
L=KM-506 . N )
M=KM-530 G-44 | DSC-BF000100 Screw (1/8"n=44) Fgol & A 18 n=44) | 1
[J=Common Part G-45 Needle s 1
*=Gauge Part
G-46 DSN-AA002000 | M, M-7 Nut For G-3 dols] P2 A 42 B YE | 2




Presser Foot &
Tension Release Mechanism
FEE S A ST A

H-25

H-43
o/

LH-44

H-28

i e L
] H-39 SEESS
“H-2
_H-4
H-23 H-26
T T
H-3 H-22 ’ H-24
c C
H-18¢ H-29+ §
«H-20
H-16 oH-19
H-13T H.14
H-12° = i ==H-17
- H-32.I j
"™ e > ! H-30 H-27
H-21
¢ H-34 4H-31
H-6 hnas
H-5 QB H-7
H'f]_ 1H-8
——
\_—_—‘
firo H-42 1
-42 == H-40
. t H-45@ H-46
. H-41




SunLhtar

NOTE:

L-7=KM-506-7S
M-7=KM-530-7S
L=KM-506
M=KM-530
[J=Common Part
*=Gauge Part

Ref. No. Parts No. Note Name of Parts E g Q'ty 'T:Z?:L%d
H-1 DSC-HA000100 Screw (9/16"n=20) 3 2AUAH9/16'n=20) 1
H-2 DSN-CC000100 Presser Adjusting Nut o AU YE 1
H-3 DSP-AA001700 Presser Adjusting Spring 3 2A A= (A-Type) 1
H-4 CPB-KC000300 Presser Adjusting Bar = x4 1
H-5 CPB-KB001200 Presser Bar =1 1
H-6 D BS-D A004200 Presser Bar Bushing 2 3A 1
H-7 CPB-BF001300 Presser Bar Holder 21 #lo| 1
H-8 DSC-BF003100 Screw (11/64"n=40) o} AuFAH(11/64"n=40) 1
H-9 AGA-PS001900 Presser Foot Ass y gk 1Set
H-10 DSC-BA000200 Screw (9/64"n=40) 3 Fupap 1
H-11 CPB-CMO000300 Presser Lifter 2 g7 1
H-12 D WS-AA003800 Washer For H-11 A& dE oM 1
H-13 DSC-BF010100 Screw (9/64"n = 40) Fo] T ASPHY/M n=40) 1
H-14 CPB-DF000300 Cam Shaft For Presser Bar r2v gg7) A= 1
H-15 PPK-BA000400 O-Ring For H-14 A& 4% 249 o9 1
H-16 APM-PS000501 Presser Lifter Link 2y gT7] =2 1Set
H-17 DSC-FH000700 Hinge Screw For H-16 $E 28 Y3 IAYAF 1
H-18 PSR-AC000200 E-Ring (925) EZ (85) 2
H-19 D CL-AA008000 Collar For Trust EPAE yle} 1
H-20 DSC-BJ001400 Screw (9/64"n=40) QA A TAAHH) 1
H-21 CPB-CMO000300 Presser Lifter Lever 2 &9 fw 1
H-22 CPM-BHO000300 Presser Lifter Connection Bar 2 g8y 948 1
H-23 DSC-FC000100 Stud Screw For H-22 e 87 92 k| 1
H-24 CPM-CB000400 | L. L-7 Knee Lifting Link ne 99 g3 1
H-25 CPM-CA001600 | M, M-7 Knee Lifting Link ne o9 Y= 1
H-26 DSC-FA006000 Hinge Screw for H-24, 25 T2 &9 33 3R YAF 1
H-27 CPM-CR000200 | L, L-7 Knee Lifting Bar 72 9% 1
H-28 CPM-CR000800 | M, M-7 Knee Lifting Bar 5 9% 1
H-29 DSC-FA000700 Hinge Screw For H-27, 28 e 22X IR YA} 1
H-30 CTR-CA001100 Tension Release Link AxF7) = 1
H-31 DSC-FA018900 Screw For H-30 A7) 33 i} 1
H-32 CTR-BJ002000 Tension Release Plate AeZ7] H=x) 1Set
H-33 DSC-FH000800 Hinge Screw For H-32 A%ZF7] 3 A YA} 1
H-34 PSR-AC000200 E-Ring (95) EZ(95) 1
H-35 DSP-AB004700 Spring For H-32 AxF7) 225 1
H-36 ATR-PS0000100 | L-7, M-7 Tension Release Cable (Ass y) AL37] Aol E(£) 1Set
H-37 CTR-BG000200 | L-7, M=7 | Cable Holder(U) A o] 4o (U) 1
H-38 DSC-BB004000 | L-7. M~7 | Screw (3/16'n=28) 7270 FUAH(11/64"n=40) 1
H-39 DSC-BJ000200 | L-7, M7 | Screw (11/64"n=40) FEo] TIEF A2uAt 1
H-40 DSC-HZ001100 | L-7, M=7 | Cable Connection Bolt Aeold 94 BE 1
H-41 PSN-AA001700 | L-7. M7 | Nut “B"For H-41 Aol® A7 E(B) 1
H-42 DSN-AA002400 | L-7, M-7 Nut “A”"For H-41 Aold A7 YE(A) 1
H-43 CLB-BHO000400 | L-7, M-7 Tension Release Cable Holder(M) ) Ezlo] A2 1
H-44 DSC-BF000600 | L-7, M=7 | Screw(3/16"n=28) tfojdzt HAK(L) 1
H-45 CTR-BG000300 | L-7, M-7 Tension Release Cable Holder A o] B-A}o) 1
H-46 DSC-BJ000200 | L-7, M-7 Screw (11/64"n=40) 5 7h} 3A A A} 1
H-47 CPB-BH001200 Finger Guard JA 7= 1




Thread Wiper Mechanism
oro|m A

1-18 -
= —
=G 1-17
= =
= -17

N
©

1-100 (=8
a Iy L 1-12
1-9 1-9
Ref. No. Parts No. Note Name of Parts = g Q'ty 'L;,%‘::L%d
I-1 AWP-PS001400 | L-7, M7 | Wiper Bracket Ass y s}olm BEMA(F) 1
1-2 DSC-BF000600 | L-7, M-7 Screw (3/16"n=28) tho] st Hrpak(3/16"n=28) 2
-3 AWP-PS001500 | L-7, M=7 | Wiper Lever “A”Ass'y o]z #HW A" (Z) 1
1-6 PSC-CB000200 | L-7, M-7 Screw (M4) 2 & 7kl AR M) 2
1-7 AWP-PS001600 | L-7, M-7 Wiper Lever “B”Ass’y gtols W "B (&) 1
I-8 AWP-PS001700 | L-7, M-7 Wiper Crank Ass y gloly =H=A(%) 1
1-9 DSC-FA018500 | L-7. M7 | Stud Screw For I-8 ol ZAFA(R) WAL | 2
1-10 DSN-AA000900 | L-7, M-7 Nut (11/64"n=40) 2z o] % YARJE(11/64'n=40) 1
I-11 CWP-CB000700 | L-7, M-7 Wiper Crank Base Shols] FZAF o]~ 1
1-12 CWP-CB000700 | L-7, M-7 Wiper 9} o] 3 1
1-13 DSC-BJ001100 | L-7, M-7 Screw (9/64"n=40) E 7k 349 34 A) (9/64 n=40) 1
1-14 CWP-BB001400 | L-7, M-7 Wiper Base Sho]5] wj o] 1
1-15 DSC-BF000600 | L-7. M7 | Screw (3/16"n=28) cholakgt HbAH(3/16'n=28) 2
1-16 CWP-LA000400 | L-7, M-7 Wiper Cover s}olE AW 1
1-17 DSC-BA000100 | L-7, M-7 Screw (9/64"n=40) 299z FhuhAH9/64 n=140) 2
1-18 DSD-AA003100 | L-7, M7 | Wiper Solenoid Ass'y gfel & xol=(F) 1
1-19 PSC-BA000100 | L-7. M-7 | Screw (M3X05) 4 o)t B IAYAHM3X05) 4
1-20 PWS-CA000100 | L-7, M=7 | Spring Washer For I-18 S rolm B Az oM | 4
1-21 PWS-AA000500 | L-7, M-7 Washer For I-18 L xo)l= B3 ol 4
1-22 CWP-BN000100 | L-7, M-7 Stopper Washer For I-18 S}o]5] £ xolm 28T 9A 1
1-23 CWP-FB000200 | L-7, M-7 | Stopper Rubber Washer For I-18 Spols L ol= THGN 1

NOTE:

L-7=KM-506-7S
M-7=KM-530-7S
L=KM-506
M=KM-530
[J=Common Part
*=Gauge Part




Reverse Button Mechanism sunStar:

AT HE A

J-3
W
J-7
J-6 J-6
110
S J-5 =
o OF 3 J-8
J-2 %
@)
Lo J9
s J10 L
J-1
= , Applied

Ref. No. Parts No. Note Name of Parts = g Q' ty Period

J-1 CRB-LC000100 | L-7, M-7 Reverse Button Case HE Ao~ 1

J-2 DSC-BF008400 | L-7, M-7 Screw (9/64"n=140) 2299 g3 IAYAH9/64 n=40) 2

J-3 12-131A-5607 | L-7, M-7 Reverse Button S/W (Ass' y) G HE AF(=2) 1

J-4 DSC-BJ005500 | L-7, M-7 Screw (M2 X 0.4) 29%] A BE 2

J-5 DPN-AA003501 | L-7, M-7 Reverse Button Actuator Pin Gz WE 227 1

J-6 PSR-AC000100 | L-7. M-7 E-Ring (29) AleA == (EF 9) 2

J-7 APR-PS000600 [ L-7, M-7 Reverse Feed Control Lever g9z WE zZEF G¥(R) 1

J-8 DSC-BA001100 | L-7. M7 | Screw (11/64"n=40) =7 Hbak(11/64"n=40) 1
NOTE: J-9 DSP-AC002200 | L-7. M-7 Spring For J-7 A7 WE A9A] LB AxzE 1
L-7=KM-506-7S
LM_'SAKE)M(;?OJS J-10 CRB-FD000100 | L-7, M~7 | Insulated Rubber 29X wbx A pE 1
M=KM-530
[CJ=Common Part
*=Gauge Part J-11 DPK-CB001901 | L-7, M-7 Reverse Button Cable Bushing gz HE Aoly A 1




Program Unit Box & Auto presser
Foot Lifting Solenoid Mechanism
o2 SLE YA U XI5 £ 28 oA

I
K-7-101
|
K712 K-7:13 K-8-4 !
4 LI | i
K-8-5 K-7-91
SRR\ A
]
]
i
by
1
i
!
K71k e e s
= , Applied
Ref. No. Parts No. Note Name of Parts = | Q' ty Pl
K-7 KM-2507]| 1-7, M7 | Auto Knee Lifter Solenoid Ass y AEFE 2% &Y o =(R) 1
K7-1 |HEC-2507| L-7. M7 | Auto Knee Lifter Solenoid A5F5 &5 AR (SPF-5) 1Set
K-7-6 DWS-AA014400 | L-7, M-7 Screw (15/64"n=28) Hlo] A wAUAHB)(15/64'n=28) | 4
K-7-7 | DWS-AA014400 | -7, M-7 | Washer For K-7-4, K-7-5 3 FAt 94 6
K-7-8 DSN-AA000700 | L-7, M-7 Nut (15/64" n=28) A7 A o] W E(15/64'n=28) 4
K-7-9 | 43-013A-257A | L7, M7 | Knee Lifter Connection Crank AFE &9 94 333(AK) 1
K-7-10 | DSC-BF001100 | L-7, M-7 | Screw (3/16'n=28) ) 2A(4) 3APAH3/16'n=18) 1
K-7-11 | 43-014A-257A | L-7, M=7 | Back Cover For Knee Lifter A5 TE 29 AF7(AK) 1
K-7-12 | 43-015A-257A | 1-7, M=7 | Knee Lifter Shaft Bushing A5Fe £9% 22 (AK) 1
K-7-13 | PPK-ADO000100 | L-7, M-7 Oil Seal For K-7-12 AEFE 295 244 (AK) 1
K-7-14 | DSN-CY000600 | 1-7, M=7 | Nut For Knee Lifter A55E £ YE(AK) 1
K-8-1 | 43-018A-257A | L-7. M-7 | Knee Lifter Shaft A5FE $9% (2) (AK) 1
NOTE:
K-8-2 | DWS-AAO011800 | L-7, M-7 | Washer For K-8-1 A7 4w 9hA 1
L-7=KM-506-7S
K-8-4 | DCL-AA005000 | L-7, M-7 Collar For K-8-1 A5FE £9% 71HAK) 1 M-7=KM-530-7S
L=KM-506
K-8-5 | DSC-CA000400 | L-7. M-7 | Screw (11/64"n=40) 29 #= 2ol e UAH(11/64'n=40) 2 M=KM-530
[CJ=Common Part
K-8-6 | DSC-BF000600 Screw (3/16"n=28) cho etz Fpa} 2 e EEERIFEL




SunLhtar

Lubrication
S
_L18
- 1 O
L-6 o
iL-17
L-5 Ldd S
L-4 ! L-14-15 O "L-14-16 J}
L-7-1 EL_%L-%-S L-14-4 ‘{
L-7-2 | Laat0 | L141 |
L8, P !
25 ) L-7-4 : ! L-14-7 |
1
\j L-11 : L-14-5 |
i L-14-6 i
, ; !
L-7-3 i i L1412 L1411 |
: s |
1 { i ol
L1 | L1413 - |
P . voo L-14-14i
1 ez
} L-14-3 1
‘: ‘:
1 |
o L
L-13 L-16 : E E
L L5 J
, Applied
Ref. No. Parts No. Note Name of Parts £ | Q' ty Period
L-1 CLB-JJ000400 0Oil Gauge Window 3 1
L2 PPK-BB000100 O-Ring For L-1 £ 29 (G25) 1
L4 CLB-BG005100 | L, L-7 Arm Oil Shield s F53 1
L5 CLB-JD 000300 | L, L-7 0il Wick O 1
L-6 DSC-BA000100 | L, L-7 Screw (9/64"n=40) 29 Az FhatAF9/64 n=40) 1
L-7-1 CLB-JG000300 Oil Return Tube “A” 3F o]z 1
L-7-2 CLB-JL010100 | L, L-7 Oil Return Felter 35 AE 1
L-7-3 CLB-JL010900 | M, M-7 0il Return Felter 5 FE(A) 1
L-7-4 CLB-JG000300 Oil Return Tube “B” 35 dlo|x 1
L-7-5 DSP-AA009800 Return Oil Tube Spring I 52 22 1
L-7-6 CLB-JF002100 Return Oil Pipe 35 dlo|x 1
-8 CLB-BF001300 Oil Return Felter Holder 35 A EZ} o] 1
L-9 DTC-AHO000100 Oil Return Pipe Holder Al o] B #}o] 2
L-10 D SC-BF000600 Screw (3/16"n=28) tho]dat HubAH(3/16'n=28) 2
L-11 ALB-PS000800 Upper Shaft Oil Pipe Ass y A& F& Fol=(F) 1Set
L-13 CLB-JF000500 0il Pipe For Lower Shaft 3% Fi Jo]= 1
L-14 ALB-PS001400 Oil Pump Ass y o F=(F) 1Set
L-14-1 | CLB-JC000200 Oil Pump Body S F= EH 1
L-142 | PWS-CA000200 Washer For L-14-1 OEEEY EPAEETIEE
L-14-3 | DSC-BJ000300 Screw (9/64"n=40) F 7hF JAH$)(9/64'n=40) | 3
L-14-4 | CLB-JP000500 Nipple For Oil Return Pipe 35 Jlolz UE 1
1L-14-5 | CLB-JP000601 0Oil Nipple For Lower Shaft 3= F4 JE 1 Apr. 29. 10
L-14-6 | CLB-BR000100 Impeller DEE] 1
L-14-7 | CLB-CN000200 Piston IAE 1
L-14-8 | DSP-AA002700 Piston Spring IAE AT 1
1-14-9 | DSC-BF007400 Pin Screw For L-14-8 I AE AxF Ia}p 1
L-14-10 | PPN-AF000900 Pin For L-14-8 HJAE A= A(RP2X8)| 1
1-14-11 | CLB-LB000100 Cover For 0Oil Pump 2d FJ= A 1
NOTE: L-14-12 | CLB-JM000400 Oil Pump Cap 2 H=, At A 1
1.-14-13 | CLB-BG002100 Magnetic Holder AFA A} o] 1
L-7=KM-506-7S 1-14-14 | DSC-BA000100 Screw (9/64"n =40) 29 = s} JAH9/64'n=40) | 4
M-7=KM-530-7S 1.-14-15 | DCL-AA001500 Collar For Irglpeller Shaft 29 H= 7}l i 1
- L-14-16 | DSC-CA000400 Screw (11/64"n=40) 99 9= 29 7ph(Z) (11/64n=40) 2
L=KM-506 L-15 CLB-BB000601 0il Pump Bracket 24d FJ= vl 1
M=KM-530 L-16 D SC-BF000600 Screw (3/16 n=28) choatat FAHG/160=-28) | 3
[J=Common Part | | 157 D SP-A C002300 0Oil Pump Connection Spring 29 P= xole ~eq 1
*=Gauge Part L-18 D CL-AA002600 Oil Pump Connection Collar 29 FH= 2 E 7lEH(R) 1
1-19 DSC-CA001600 Screw (11/64"n = 40) A =27] 3AAH1L/64'n=40) | 2




Accessories
A M MY

M-49

M-49-5
TTPPTTTT
ocoooocoo0o0o0

M-49-6

M-35-3

M-32 M-42
M-38 GGNg | _ owm-34
M-42 © 7 1M-33
M-40 | IM-39M-41

M-43 f




SunLhtar

NOTE:

L-7=KM-506-7S
M-7=KM-530-7S
L=KM-506
M=KM-530
[J=Common Part
*=Gauge Part

Ref. No. Parts No. Note Name of Parts E | Q'ty 'T:Z?:L%d
M-1 CAC-MHO000100 Accessory Bag A Ag] vk 1
M-2 PTL-BA000100 Driver(Large) =go ¥ () 1
M-3 PTL-BA000200 Driver(Middle,Small) =golH(F, &) 1
M-5 Needle vl 1
M-6 CHK-HB000600 Bobbin(AL) Hul 4
M-8 CTL-CC000100 | L-7, M-7 Spanner 1A A AE 244 Ay 1
M-9 PTL-AB000100 | L-7, M7 L Wrench(2mm) L @ %] (2mm) 1
M-11 CTT-NB001100 | L-7, M-7 Fixed Mes TAE A(TANT0D) (S} £) 1
M-11-1 | CTT-NB000900 | M-7 Fixed Mes T A A 1
M-12 CAC-MA000500 Head Cover A A 1
M-14 91-008C-1230 Oil Tank oA A 1
M-15 D TC-AK000300 Magnetic Z}A 2
M-16 CST-BB002500 Head Hinge 8] ) 2
M-17 CST-FF000400 Rubber Cushion For Hinge 31z 3-(d) 2
M-18 01-214R-1230 Head Support Rubber “A” A IH(F) 2
M-19 CST-FD 001200 Head Support Rubber “B” A I (4) 2
M-20 Nail 2 8
M-21 CST-CR000100 Head Rest w A Al 1
M-22 CMB-LA006100 | N.P except | Belt Cover “A” Wle 7 A" 1
M-23 CMB-LA020000 | N.PA}F Belt Cover(N.P) WE 7AW (N.P) 1
M-24 CMB-LA006200 Belt Cover “B” WE 7w “B” 1
M-25 D SC-BJ005600 Screw (5/16"n=24) ZAE TAYAH5/16'n=24) 2
M-26 D WS-AA002900 Washer For M-22, 23 AE FAL 944 2
M-27 DSC-BA000400 Screw (3/16" n=28) 2o F83 AYAH3/16'n=28) 1
M-28 D WS-AA000600 Washer For M-22, 23 259 FA 1
M-29 PSC-D D 000100 Nail For M-24 ER: 2
M-30 41-101A-1230 Bobbin Winder Ass y A7} 7 (=) 1Set
M-31 CST-JA002400 Oil Pan EXSE 1Set
M-32 CAC-MG000300 Oil Pan Gasket 99 7IAA 2
M-33 DSC-BF006100 Screw (M8 X 1.25) w57 e AR(M8 X 1.25) | 11
M-34 CST-FB000200 Packing For M-33 w57 wp Al 28 1
M-35 43-001A-1600 Knee Lifter Pad Ass'y 7= 23 (%) 1
M-35-1 | CST-KC001300 Knee Lifter Shaft e mx= 1
M-35-2 | CST-FZ000100 Knee Lifter Pad e Wi g 1
M-35-3 | CST-BJ000400 Knee Lifter Pad Insert Plate 22wk 33 zlo| 3t 1
M-35-4 | CST-CA000200 Holder For M-35-2 e w3 3% A7 Y3 1
M-35-5 | DSC-AA002700 Set Screw For M-32-4 ne w3 o7 93 At 1
M-35-6 | CST-CB000300 Knee Lifter Arm Joint Complete T2 9z o4 393 1
M-35-7 | DSC-CC000100 Screw (5/16'n=18) zeubd 2 9AUAH5/16' n=18) 2
M-35-8 | CST-KC001200 Shaft For M-34-1 AA = 1
M-36 PSR-AC000100 E-Ring( 8 9) AolA &= H(EZ 89) 1
M-37 CST-MF000100 Thread Stand Ass'y Ag ZLo|(x) 1Set
M-38 CST-BB002900 Knee Lifting Controller A o] A 1
M-39 DSC-AA000300 Screw (15/64"n=28) 23 FPHE7) (15/64'n=28) 1
M-40 DSC-BA002700 Screw (15/64"n=28) Ao $E2AMHE) (15/64'n=28) 1
M-41 DSC-CA004600 Screw (15/64"n=28) E3o] W] A2ubaH(15/64' n=28) 1
M-42 DSN-AA000400 Nut (15/64"n=28) 294E2e thAE(15/64n=2) 2
M-43 D SP-AC005600 Spring For M-38 Ao]H A= 1
M-44 CST-CR000500 | N.PA}eF Knee Base Rubber 72 gy ux g 1
M-45 D PK-CB000800 0Oil Cap s AHRAL v 1
M-46 01-050A-5307 Sub Needle Plate Cover Bz A5 A 1
M-46-1 | 01-051A-5300 Fixed Plate For M-37 AW A2 1
M-46-2 | DSC-BF014900 Screw (1/4"n=44) E8o] ¢ A2 H1/4'n=44) | 1
M-47 CST-BJ000800 Chip Shute Guide(L) A W& 7tel=(3h) 1
M-48 D SC-BJ000200 Screw (11/64"n=40) E 7h} 314 3AYAH11/64 n=40) 2
M-49 Chip Shute Plate Ass y F wlEH(=x) 1Set
M-49-1 | CST-BJ001100 Table Holder R 1
M-49-2 | CST-BJ000900 Chip Shute Plate(U) A & 1
M-49-3 | CST-BJ001000 Chip Shute Plate(L) A &2 Eh 1
M-49-4 | PSC-D D 000100 Nail For M-40-1 e 3
M-49-5 | DSC-BF000900 | L, M Screw (11/64"n=40) A 753 2 AAH11/6 n=40) 8
M-49-6 | DSN-AA000900 | L-7, M-7 Nut (11/64"n=40) AxgAo] & YA E(11/64 n=40) 8
M-50 CCT-GP000400 | L, L-7 Hook Protect Plate (1/8") Z BaauAAE 1/8") 1
M-51 CCT-GP000300 | L, L-7 Hook Protect Plate (1/8") = BRaa(AHE 1/8") 1
M-52 CGA-GA002100 Needle Plate(1/8") A(1/8") 1
M-53 CGA-GB001900 | M, M-7 Feed Dog(1/8") E4(1/8") 1
M-54 AGA-PS001900 | M, M-7 Presser Foot(1/8") = 21H(1/8") 1
M-55 CGA-GA002700 Needle Plate(1/8") AR1/8") 1
M-56 CGA-GB002000 Feed Dog (1/8") =4 (1/8") 1
M-57 CAC-JB000100 0il Tank &=} 1
M-58 D PK-D C000300 Packing o vl FgubA] - 1




Special Parts For <KM-506-7N.KM-530-7N>
<KM-506-7N. KM-530-7N> X § S£E &I

s e o s ][] s T

—
= N-625

oo
N‘6'27C g \-6-26

Ref. No. Parts No. Note Name of Parts £ 3 Q' ty 'L;,%‘::L%d
N-1 CMB-LD 003700 Model Mark(KM-506-7N) e up= 1
N-2 CMB-LD 003600 Model Mark(KM-530-7N) 24 nl= 1
N-3 CUS-K C002800 Main Shaft F2(MP) L=431 1
N-5 DPL-AA001300 Pulley =g 1
N-6 12-0000-4701 Synchronizer Ass'y AlFA 2 o)A (%) 1
N-6-25 | DSC-FF002600 Guide Pin For Synchronizer A=z wol A 7|EH 2
N-6-26 | PSC-AC000600 Screw (M6) 877 Re) BEE(ME) | 2
N-6-27 | PWS-CA000500 Washer For Synchronizer ATz o] AZF 914 2




Gauge Parts
AIO| X| &

[KM-506 Series]

SunLhtar

Name of Parts

Needle Plate

= =°

Feed Dog

Presser Foot

Gauge Size
(A-31) (D-42) (H-9)
1/8” (3.2mm) CGA-GA002100 CGA-GB001900 AGA-PS001900
5/32" (4mm) CGA-GA002200 CGA-GB001900 AGA-PS002000

3/16" (4.8mm)

CGA-GA002300

CGA-GB001900

AGA-PS002000

7/32" (5.6mm)

CGA-GA002400

CGA-GB000501

AGA-PS001800

1/4” (6.4mm)

CGA-GA001800

CGA-GB000501

AGA-PS001800

3/8" (9.5mm)

CGA-GA002500

CGA-GB000501

AGA-PS001800

5/64" (2mm)

CGA-GA002600

CGA-GA002600

CGA-GA002600

[KM—-530 Series]

Needle Plate Feed Dog Presser Foot
Name of Parts
=" L= i
Gauge Size
(A-32) (D-43) (H-9)
1/8” (3.2mm) CGA-GA002700 CGA-GB002000 AGA-PS001900
5/32" (4mm) CGA-GA002800 CGA-GB002000 AGA-PS002000

3/16" (4.8mm)

CGA-GA002900

CGA-GB002000

AGA-PS002000

7/32" (5.6mm)

CGA-GA003000

CGA-GB002100

AGA-PS001800

1/4” (6.4mm)

CGA-GA001900

CGA-GB002100

AGA-PS001800

3/8" (9.5mm)

CGA-GA003100

CGA-GB002100

AGA-PS001800




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-001A-5060  |Arm, Bed 7 |A-1 CCT-GPO00400 |Hook Protect Plate (1/87) | 27 |M-50 CLB-JL002400 |Lower Shaft Felter 9 |C-12
01-035P-1370  |Number Plate 7 |A-41 CCT-KF000600 |Mes Lever Shaft 17 [F-20 CLB-JL010100 |Oil Return Felter 25 |L-7-2
01-050A-5307  |Sub Needle Plate Cover 27 |M-46 CCT-KF000700 |Mes Driving Shaft 17 |F-41 CLB-JL010900 |Oil Return Felter 25 |L-7-3
01-051A-5300  |Fixed Plate For M-37 27 [M-46-1 CCT-KF000800 |Shaft For F-4 17 |F-7 CLB-JM000400 |0il Pump Cap 25 |L-14-12
01-214R-1230  |Head Support Rubber “A” | 27 |M-18 CCT-NB000300 |Mes 17 |F-56 CLB-JP000500  |Nipple For Oil Return Pipe | 25 [L-14-4
01-227A-1230  [Serew (11/64"n=40) 7 |A-47 CFA-CA000300 |Feed Regulator Link 11 |D-9 CLB-JP000600 |Oil Nipple For Lower Shaft | 25 [L-14-5
11-020A-2500 Magnetic Holder 8 [B-34-1 CFA-CA000300 |Feed Regulator Link 12 |D-72 CLB-LB000100 |Cover For Oil Pump 25 |L-14-11
11-0218-2500 Screw For B-34-1 8 |B-34-3 CFA-CA001300 |Feed Regulator Link 11 |D-10 CLF-CA000200 |Feed Connection Link(A) 11 |D-13
11-022W-2500  |Washer For B-34-1 8 |B-34-2 CFA-CA001300 [Feed Regulator Link 12 |D-72-1 CLF-CA000200 [Feed Connection Link(A) 12 |D-75
12-0000-4701 Synchronizer Ass y 28 |N-6 CFA-KF000201 [Feed Regulator Shaft 11 |D-63 CLF-CA000300 |Feed Connection Link(B) 11 (D-14
12-016M-2350  |Earth Line 7 |A-29 CFA-KF000201 |Feed Regulator Shaft 12 |D-123 CLF-CA000300 |Feed Connection Link(B) 12 |D-76
12-131A-5607  |Reverse Button S/W (Ass'y) 23 [J-3 CGA-CB002100 |Feed Dog (7/32', 1/4, 3/8") 11 |D-43* CLF-CB000500  [Feed Lifting Shaft Crank(F) 11 |D-48
13-0000-SE55  [Synchronizer Ass'y (Servo) 8 |B-3 4-4 CGA-CB002100 |Feed Dog (7/32', 14, 3/8") 12 |D-103 CLF-CB000500 |Feed Lifting Shaft Crank(F) 12 |D-108
41-101A-1230  |Bobbin Winder Ass'y 27 [M-30 CGA-GA001800 |Needle Plate (1/4") 7 |A-31% CLF-CB000600 |Feed Lifting Shaft Crank(R) 11 |D-57
43-001A-1600  |Knee Lifter Pad Ass'y 27 |M-35 CGA-GA001900 |Needle Plate (1/4") 7 |A-32% CLF-CB000600 |Feed Lifting Shaft Crank(R) 12 |D-117
43-013A-257A  |Knee Lifter Connection Crank | 24 [K-7-9 CGA-GA002100 |Needle Plate(1/8") 27 |M-52 CLF-CB000700 |Feed Bar Crank 11 |D-33
43-014A-257A  |Back Cover For Knee Lifter 24 [K-7-11 CGA-GA002700 |Needle Plate(1/8") 27 |M-55 CLF-CB000700 |Feed Bar Crank 12 |D-94
43-015A-257A  |Knee Lifter Shaft Bushing | 24 [K-7-12 CGA-GB000501 |Feed Dog (7/32", 1/4", 3/8") 11 |D-42* CLF-CC000100 |Feed Rocker Shaft Connecting Rod| 11 |[D-7
43-018A-257A  |Knee Lifter Shaft 24 |K-8-1 CGA-GB000501 |Feed Dog (7/32", 1/4”, 3/8") 12 (D-102 CLF-CCO000100 |Feed Rocker Shaft Connecting Rod| 12 |D-70
55-104W-5050  |Washer For F-56, 57 17 |F-58 CGA-GB001900 |Feed Dog(1/8") 27 |M-53 CLF-CC000200 |Crank Rod 11 |D-8
91-008C-1230 |0l Tank 27 [M-14 CGA-GB002000 |Feed Dog (1/8") 27 |M-56 CLF-CC000200 |Crank Rod 12 |D-71
AGA-PS001900 [Presser Foot Ass y 21 |H-9 CHK-HA000700 |Rotary Hook Ass'y 9 |C-26 CLF-CD000400 |Feed Bar Block And Shaft [ 11 |D-45
AGA-PS001900 |Presser Foot(1/8") 27 |M-54 CHK-HA001900 |Rotary Hook Ass'y 9 |C-27 CLF-CD000400 |Feed Bar Block And Shaft | 12 |D-105
ALB-PS000800  |Upper Shaft Oil Pipe Ass'y 25 |L-11 CHK-HA002000 |Rotary Hook Ass'y 9 [C-27-1 CLF-CRO000300 [Screw (15/64"n=28) 11 |D-40
ALB-PS001400 |0l Pump Ass'y 25 |L-14 CHK-HA002100 |Rotary Hook Ass’y 9 |C-26-1 CLF-CR000300 |Feed Bar 11 |D-41
ANB-PS000601 |Needle Bar Frame 19 |G-1 CHK-HB000600 |Bobbin(AL) 9 |C-28 CLF-CR000300 [Screw (15/64"n=28) 12 |D-100
APM-PS000501 |Presser Lifter Link 21 [H-16 CHK-HB000600 |Bobbin(AL) 9 |C-29 CLF-CR000300 |Feed Bar 12 |D-101
APR-PS000600 |Reverse Feed Control Lever | 23 [J-7 CHK-HB000600 |Bobbin(AL) 27 |M-6 CLF-DC000100 |Feed Cam A 11 |D-1
AS-003743-00  [Arm, Bed 7 |A-2 CHK-HC000700 [Bobbin Case Ass y 9 [C-30 CLF-DC000100 [Feed Cam A 12 |D-64
AS-003909-00  |Arm, Bed 7 |A-3 CHK-HC000700 [Bobbin Case Ass y 9 |C-30 CLF-DC000200 |Feed Cam C 11 |D-5
AS-003910-00  |Arm, Bed 7 |A-4 CHK-HC001400 |Bobbin Case Ass'y 9 |C-31 CLF-DC000200 |Feed Cam C 12 |D-68
ATA-PS003900 | Thread Tension Control Ass'y 7 |A-54 CHK-HHO000400 |Inner Bobbin Stopper 9 [C-32 CLF-DC002300 |Feed Cam A 11 [D-3
ATR-PS0000100 |Tension Release Cable (Ass'y) | 21 [H-36 CLB-BB000601 |Oil Pump Bracket 25 |L-15 CLF-DC002300 |Feed Cam A 12 |D-66
AWP-PS001400 |Wiper Bracket Ass'y 22 |I-1 CLB-BF001300 |Oil Return Felter Holder 25 |L-8 CLF-DC002400 |Feed Cam C 11 |[D-6
AWP-PS001500 |Wiper Lever “A”Ass'y 22 [1-3 CLB-BG002100 |Magnetic Holder 25 |L-14-13 CLF-DC002400 |Feed Cam C 12 |D-69
AWP-PS001600 |Wiper Lever “B”Ass'y 22 |1-7 CLB-BG002300 |Wick Holder For D-35 11 |D-37 CLF-KF000100 |Feed Lifting Shaft 11 |D-51
AWP-PS001700 |Wiper Crank Ass'y 22 |1-8 CLB-BG002300 |Wick Holder For D-35 12 |D-97 CLF-KF000100 |Feed Lifting Shaft 12 |D-111
CAC-JB000100 |Oil Tank 27 |M-57 CLB-BG005100 |Arm Oil Shield 25 |L-4 CLF-KF000200 |Feed Rock Shaft 11 |D-26
CAC-MA000500 |Head Cover 27 [M-12 CLB-BG005300 |Stopper For Wick 11 |D-52 CLF-KF000200 |Feed Rock Shaft 12 |D-87
CAC-MG000300 |0il Pan Gasket 27 [M-32 CLB-BG005300 |Stopper For Wick 12 |D-112 CLF-KH000100 |Feed Bar Shaft 11 |D-35
CAC-MHO000100 |Accessory Bag 27 |M-1 CLB-BHO000400 |Tension Release Cable Holder(M) | 21 |H-43 CLF-KH000100 |Feed Bar Shaft 12 |D-96
CCT-BA000300 |Mes Mounting Base 17 |F-45 CLB-BJ003000 |Gasket Base 19 |G-31 CLS-KC000701 |Lower Shaft 9 |C-10
CCT-BB001500 |Mes Lever Base Plate 17 |F-29 CLB-BR000100 |Impeller 25 |L-14-6 CLS-KC000701 |Lower Shaft 9 |C-10-1
CCT-BB001600 |Mes Mounting Base Guide | 17 |F-42 CLB-CN000200 |Piston 25 |L-14-7 CMB-BB004500 |Bed Leg Right 7 |A-21
CCT-BB001700 |Mes Position Adjusting Plate | 17 |F-48 CLB-FG000100 |Gasket 19 |G-30 CMB-BJ006100 |Face Plate 7 |A-5
CCT-BF000800 |Mes Driving Holder 17 |F-38 CLB-FZ000100 |Oil cover For D-26, 51 11 [D-32 CMB-BJ006400 |Chip Shute Guide(U) 7 |A-59
CCT-BF000900 |Mes Mounting Plate 17 |F-51 CLB-FZ000100 [Oil cover For D-26, 51 12 |D-93 CMB-FC002400 |Gasket For Back Cover 7 |A-13
CCT-BJ001100 |Needle Bearing Cover 17 |F-3 CLB-FZ001000 |Oil Protection Rubber 8 |B-32 CMB-FC005700 |Gasket For A-5 7 |A-6
CCT-BJ001200 |Stopper For F-31 17 |F-34 CLB-JC000200 |0il Pump Body 25 |L-14-1 CMB-GA000100 |Sub Needle Plate 7 |A-35
CCT-BJ001300 |Chip Shute Guide(M) 17 |F-63 CLB-JD000300 |0il Wick 8 |B-30 CMB-HK000500 |[Arm Thread Guide 7 |A-50
CCT-CA000700 |Mes Driving Rod Link 17 |F-4 CLB-JD000300 |Wick For D-26, 51 11 |D-27 CMB-HK001900 |Thread Guide For A-5 7 |A-52
CCT-CA000800 |Mes Driving Link “A” 17 |F-10 CLB-JD000300 |0il Wick 11 |D-49 CMB-HK002000 |Guide Bar 7 |A-44
CCT-CA000900 [Mes Driving Link “B” 17 |F-12 CLB-JD000300 |Wick For D-26, 51 12 [D-88 CMB-HK002200 [Three Hole Thread Guide 7 |A-48
CCT-CA001000 |Mes Driving Link “C” 17 |F-13 CLB-JD000300 |0il Wick 12 |D-109 CMB-HK008000 [Arm Thread Guide(L) 7 |A-55
CCT-CB000200 |Mes Lever Base 17 |F-22 CLB-JD000300 |0il Wick 25 |L-5 CMB-LA006100 |Belt Cover “A” 27 [M-22
CCT-CC000200 |Mes Driving Rod 17 |F-1 CLB-JF000500 |Oil Pipe For Lower Shaft | 25 |L-13 CMB-LA006200 |Belt Cover “B” 27 |M-24
CCT-CM000700 [Mes Driving Lever 17 |F-31 CLB-JF002100  |Return Oil Pipe 25 |L-7-6 CMB-LA018300 |Take Up Lever Cover 7 |A-8
CCT-CM000800 |Link Support Arm 17 |F-17 CLB-JG000300 |Oil Return Tube “A” 25 |L-7-1 CMB-LA020000 [Belt Cover(N.P) 27 |M-23
CCT-GPO00100 |Hook Protecting Plate(1/4") 17 |F-60 CLB-JG000300 |Oil Return Tube B 25 |L-7-4 CMB-LB003700 |Back Cover 7 |A-12
CCT-GP000200 |Hook Protect Plate(1/4") 17 |F-60-1 CLB-JJ000400  |0il Gauge Window 25 |L-1 CMB-LB004400 [Slide Plate 7 |A-34
CCT-GPO00300 |Hook Protect Plate (1/8") | 27 |M-51 CLB-JL001600 |Upper Shaft Felter 8 |B-5 CMB-LD003000 {Model Mark (KM-506-7S) | 7 |A-39




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CMB-LD003100 {Model Mark (KM-506) 7 |A-37 CTT-CB000600 |Thread Trimming Lever 15 |E-17 DCL-AA008000 |Collar For Trust 21 [H-19
CMB-LD003300 |Model Mark(KM-530-7S) 7 |A-40 CTT-CB000700 |Cam Follower Crank 15 |E-29 DCL-AA008100 |Collar For G-15 19 |G-18
CMB-LD003400 |Model Mark (KM-530) 7 |A-38 CTT-CL000300 |Roller 15 |E-25 DCL-BA000600 |Return Spring Guide Bushing 15 |E-22
CMB-LD003600 |Model Mark(KM-530-7N) | 28 [N-2 CTT-CM000500 |Slide Arm 15 |E-24 DGR-AD000100 |Upper Shaft Gear 8 |B-18
CMB-LD003700 |Model Mark(KM-506-7N) | 28 [N-1 CTT-CM000600 |Clutch Lever 15 |E-39 DGR-AD000300 {Upright Shaft Gear(L) 9 |C-8
CMB-LD003800 |Sticker 8 |B-36 CTT-DC000100 |Mes Cam 8 |B-7-1 DGR-AD000400 |Lower Shaft Gear 9 |C-11
CMB-LD003900 |Brand Mark 7 |A-43 CTT-DF000100 |Thread Trimming Cam 15 |E-37 DGR-AD00300 |Upright Shaft Gear(U) 9 |C-2
CNB-BK001700 |Slide Block Guide 19 |G-37 CTT-FB000200 |Cushion Washer For E-20 | 15 |E-28 DPK-BA000700 |O-Ring for F-20 17 |F-21
CNB-BK001801 [Needle Bar Frame Guide 19 (G-2 CTT-FD000200 |Cushion Rubber for E-32 15 |E-31-1 DPK-CA000600 |Bed Rubber Cap 7 |A-18
CNB-BK001900 |Slide Block Guide 19 |G-6 CTT-KF000200 |Thread Trimming Shaft 15 |E-19 DPK-CB000200 [Face Plate Rubber Cap(S) | 7 |A-11
CNB-CD001200 |Needle Bar Slide Guide Block | 19 |G-42 CTT-NA000600 |Rotary Mes 15 |E-8 DPK-CB000200 |Arm Rubber Cap(L) 7 |A-15
CNB-HK001900 |Needle Bar Thread Guide | 19 |G-43 CTT-NB000900 |Fixed Mes 27 [M-11-1 DPK-CB000400 [Arm Rubber Cap(S) 7 |A-16
CNB-KA002300 |Needle Bar 19 |G-39 CTT-NB000901 |Fixed Mes 15 |E-1 DPK-CB000800 |Oil Cap 27 |M-45
CNB-KA002900 |Needle Bar 19 |G-29 CTT-NB001100 |Fixed Mes 27 [M-11 DPK-CB000900 |Face Plate Rubber Cap(L)| 7 [A-10
CPB-BF001300 |Presser Bar Holder 21 [H-7 CUF-CA001900 |Driving Link 19 |G-9 DPK-CB001800 |Rubber Cap For F-15 7 |A-17
CPB-BH001200 |Finger Guard 21 |H-47 CUF-CB002100 |Driving Crank(F) 19 |G-12 DPK-CB001901 |Reverse Button Cable Bushing | 23 [J-11
CPB-CM000300 |Presser Lifter 21 [H-11 CUF-CB002200 |Driving Crank(R) 19 |G-20 DPK-CB002300 |Rubber Cap For G-33 19 |G-34
CPB-CM000300 |Presser Lifter Lever 21 |H-21 CUF-CC001900 |Needle Feed Connection Rod 19 |G-24 DPK-CB002500 |Rubber Cap (F) For D-26, 51 | 11 [D-62
CPB-DF000300 [Cam Shaft For Presser Bar| 21 [H-14 CUF-KC000700 [Needle Feed Connection Shaft 19 |G-15 DPK-CB002500 |Rubber Cap (F) For D-26,51 | 12 [D-122
CPB-KB001200 |Presser Bar 21 [H-5 CUR-KC000100 |Upright Shaft 9 |C-1 DPK-CC000300 |Code Bushing 7 |A-19
CPB-KC000300 |Presser Adjusting Bar 21 |H-4 CUS-BJ000200 | Protection Plate 8 [B-33 DPK-CZ000800 |Cap For Tension Release Pin 7 |A-61
CPM-BH000300 |Presser Lifter Connection Bar 21 |H-22 CUS-CHO000101 [Oil Adjusting Pin For B-1 | 8 [B-2 DPK-DC000300 |Packing 27 |M-58
CPM-CA001600 |Knee Lifting Link 21 |H-25 CUS-DA002500 |Link Cam 8 |B-7 DPL-AA000200 |Pulley (Only for Trimming M/C) | 8 [B-23
CPM-CB000400 |Knee Lifting Link 21 [H-24 CUS-FA000100 |Rubber for B-2 8 |B-4 DPL-AA000200 |Pulley (Only for Regulator M/C) | 8 [B-23-1
CPM-CR000200 |Knee Lifting Bar 21 [H-27 CUS-KC002500 |Upper Shaft 8 |B-1 DPL-AA001300 |Pulley 28 |[N-5
CPM-CR000800 |Knee Lifting Bar 21 [H-28 CUS-KC002800 |Main Shaft 28 [N-3 DPN-AA000100 [Feed Connection Link Pin(A) | 11 |D-11
CRB-FD000100 |Insulated Rubber 23 [J-10 CWP-BB001400 |Wiper Base 22 [1-14 DPN-AA000100 |Feed Connection Link Pin(A) | 12 [D-73
CRB-LC000100 |Reverse Button Case 23 |J-1 CWP-BN000100 |Stopper Washer For I-18 22 |1-22 DPN-AA003501 |Reverse Button Actuator Pin 23 [J-5
CST-BB002500 |[Head Hinge 27 |M-16 CWP-CB000700 |Wiper Crank Base 22 |I-11 DPN-AA003600 |Crank Rod Connection Pin 11 [D-60
CST-BB002900 [Knee Lifting Controller 27 |M-38 CWP-CB000700 |Wiper 22 |1-12 DPN-AA003600 |Crank Rod Connection Pin 12 |D-120
CST-BJ000400  |Knee Lifter Pad Insert Plate 27 |[M-35-3 CWP-FB000200 |Stopper Rubber Washer For I-18 | 22 [I-23 DPN-AA003900 [Feed Connection Link pin(B) 11 (D-19
(ST-BJ000800 |Chip Shute Guide(L) 27 [M-47 CWP-LA000400 |Wiper Cover 22 |1-16 DPN-AA003900 |Feed Connection Link pin(B) 12 |D-81
CST-BJ000900  |Chip Shute Plate(U) 27 |M-49-2 DBS-DA003000 |Upper Shaft Bushing (M) | 8 |B-14 DPN-AA004000 |Feed Connection Link Pin(C) | 11 |[D-21
CST-BJ001000 |Chip Shute Plate(L) 27 |M-49-3 DBS-DA003400 |Needle Bar Bush(U) 19 |G-33 DPN-AA004000 |Feed Connection Link Pin(C) | 12 [D-82
CST-BJ001100  |Table Holder 27 [M-49-1 DBS-DA003500 |Needle Bar Bush(L) 19 |G-35 DPN-AA004100 |Hinge Pin for D-72 11 |D-23
CST-CA000200 |Holder For M-35-2 27 |M-35-4 DBS-DA003700 |Upright Shaft Bushing(U) 9 |C-5 DPN-AA004100 |Hinge Pin for D-72 12 |D-84
CST-CB000300 |Knee Lifter Arm Joint Complete | 27 |M-35-6 DBS-DA003801 |Upper Shaft Lower B/S 9 |C-7 DPN-AA014000 |Needle Bar Link Pin 19 |G-10
CST-CR000100 |Head Rest 27 [M-21 DBS-DA003900 |Lower Shaft Bushing(F) 9 |C-19 DPN-AA014300 |Pin For B-7-1 8 |B-7-2
CST-CR000500 |Knee Base Rubber 27 [M-44 DBS-DA004000 |Lower Shaft Bushing(M) 9 |C-18 DPN-AD003300 |Solenoid Pin 15 |E-48
CST-FB000200 |Packing For M-33 27 [M-34 DBS-DA004100 |Lower Shaft Bushing(R) 9 |C-16 DPN-AD009000 |Link Pin For F-4 17 |F-5
CST-FD001200 |Head Support Rubber “B" | 27 [M-19 DBS-DA004200 |[Presser Bar Bushing 21 |H-6 DPN-AD009000 |Mes Driving Link Pin 17 |F-14
CST-FF000400 |Rubber Cushion For Hinge | 27 |M-17 DBS-DA006700 |Feed Rock Shaft Bushing(F) 11 |D-30 DPN-BB001200 |Stopper Pin 15 |E-33
CST-FZ000100 |Knee Lifter Pad 27 |M-35-2 DBS-DA006700 |Feed Rock Shaft Bushing(F) 12 |D-91 DPN-BC001000 |Feed Adjusting Link hinge Pin(A) | 11 [D-15
CST-JA002400 |Oil Pan 27 [M-31 DBS-DA006800 [Feed Rock Shaft Bushing(R) 11 |D-28 DPN-BC001000 |Feed Adjusting Link hinge Pin(A) | 12 [D-77
CST-KC001200 |Shaft For M-34-1 27 |M-35-8 DBS-DA006800 |Feed Lifting Shaft Bushing(R) | 11 |D-55 DPN-BCO001100 |Feed Adjusting Link Hinge Pin(B){ 11 [D-17
CST-KC001300 |Knee Lifter Shaft 27 |M-35-1 DBS-DA006800 |Feed Rock Shaft Bushing(R) 12 |D-89 DPN-BC001100 |Feed Adjusting Link Hinge Pin(B)| 12 [D-79
CST-MF000100 |Thread Stand Ass'y 27 |M-37 DBS-DA006800 |Feed Lifting Shaft Bushing(R) | 12 |D-115 DPN-BC004300 |Mes Lever Pin 17 |F-24
CTA-HMO00601 |Supplementry Tension Control Ass y 7 |A-46 DBS-DA007100 |Feed Lifting Shaft Bushing(F) | 11 |D-53 DSC-AA000300 |Screw (15/64 n=28) 27 |M-39
CTL-CC000100 |Spanner 27 M-8 DBS-DA007100 |Feed Lifting Shaft Bushing(F) | 12 |D-113 DSC-AA002700 |Set Screw For M-32-4 27 |M-35-5
CTR-BG000200 |Cable Holder(U) 21 [H-37 DBS-DA025200 |Mes Driving Shaft Bush 17 |F-40 DSC-AA003000 |Screw (3/16'n=32) 17 |F-43
CTR-BG000300 |Tension Release Cable Holder | 21 |H-45 DBS-DA025300 |Rock Shaft Bushing(F) 19 |G-14 DSC-AA003000 |Screw (3/16'n=32) 17 |F-46
CTR-BJ002000 |Tension Release Plate 21 [H-32 DBS-DA025400 |Rock Shaft Bushing(R) 19 |G-16 DSC-BA000100 |Screw (9/64"n=40) 7 |A-51
CTR-CA001100 [Tension Release Link 21 |H-30 DBS-DA025700 |[Needle Bar Frame Shaft Bushing | 19 [G-4 DSC-BA000100 |Screw (9/64"n=40) 7 |A-53
CTT-BB000700 |Base For E-52 15 |E-52 DBS-DA026300 |Lower Shaft Bushing(F) 9 |C-20 DSC-BA000100 |Screw (9/64"n=40) 22 (I-17
CTT-BB000800 |Spring Holder 15 |E-35 DBS-DB001100 |Upper Shaft Bushing(R) 8 |B-21 DSC-BA000100 |Screw (9/64"n=40) 25 |L-6
CTT-BF000100 |Thread Trimming Holder 15 |E-10 DBS-DB007500 |Upper Shaft Bushing (F) 8 |B-13 DSC-BA000100 |Screw (9/64"n=40) 25 |L-14-14
CTT-BJ001100 |Thread Retaining Plate 15 [E-5 DCL-AA000100 [Upper Shaft Collar 8 |B-16 DSC-BA000200 [Screw (9/64"n=40) 19 |G-3
CTT-BJ001200 |Base Plate 15 |E-45 DCL-AA001500 |Collar For Impeller Shaft | 25 |L-14-15 DSC-BA000200 |Screw (9/64"n=40) 21 [H-10
CTT-BJ001400 |Washer For F-60 17 |F-61 DCL-AA002600 |Oil Pump Connection Collar | 25 |L-18 DSC-BA000400 |Screw (3/16"n=28) 19 |G-7
CTT-CA000500 |Solenoid Connection Link 15 |E-47 DCL-AA003700 |Collar For Lower Shaft 9 |C-24 DSC-BA000400 [Serew (3/16"n=28) 27 |M-27
CTT-CAO001600 |Thread Trimming Lever Comecting Link | 15 [E-14 DCL-AA005000 |Collar For K-8-1 24 |K-8-4 DSC-BA001100 |Screw (11/64"n=40) 23 |J-8




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DSC-BA001800 [Screw (9/64"n=40) 7 |A-14-3 DSC-BF007400 [Pin Screw For L-14-8 25 |L-14-9 DSC-CA001900 |Screw (1/4"n=40) 8 |B-28-1
DSC-BA002700 |Screw (15/64"n=28) 27 |M-40 DSC-BF007700 |Screw (1/8"n=44) 11 [D-38 DSC-CA001900 |Screw (1/4"n=40) 11 |D-2
DSC-BB001400 |Screw (11/64"n=40) 15 |E-9 DSC-BF007700 |Screw (1/8"n=44) 12 [D-98 DSC-CA001900 |Screw (1/4"n=40) 12 |D-65
DSC-BB002000 |Screw (9/64"n=40) 15 [E-2 DSC-BF007900 |Screw (3/16'n=32) 11 |D-47 DSC-CA002300 |Screw (11/64"n=40) 19 |G-28
DSC-BB004000 [Screw (3/16'n=28) 19 |G-32 DSC-BF007900 [Screw (3/16'n=32) 12 (D-107 DSC-CA002400 |Screw 19 |G-1-1
DSC-BB004000 |Screw (3/16"n=28) 21 [H-38 DSC-BF008400 |Screw (3/16'n=28) 7 A7 DSC-CA002600 |Screw (1/8"n=44) 17 |F-51-1
DSC-BC000100 |Screw For Needle Plate 7 |A-33 DSC-BF008400 |Screw (3/16'n=28) 7 |A-14-1 DSC-CA004400 [Screw (15/64"n=28) 17 |F-36
DSC-BC000100 |Screw For Needle Plate 7 |A-36 DSC-BF008400 [Screw (9/64'n=40) 23 |J-2 DSC-CA004600 [Screw (15/64"n=28) 27 |[M-41
DSC-BF000100 |Screw (1/8"n=44) 19 |G-44 DSC-BF010100 [Screw (9/64"n=40) 17 |F-39 DSC-CB000300 [Screw (11/64"n=40) 9 |C-25
DSC-BF000600 |Screw (3/16"n=28) 7 1A-9 DSC-BF010100 [Screw (9/64'n=40) 21 [H-13 DSC-CB000400 |Screw (1/4"n=40) 15 |E-38
DSC-BF000600 |Screw (3/16"n=28) 7 |A-14 DSC-BF014900 |Screw (1/8"n=44) 17 |F-62 DSC-CB000700 [Screw(M5) 7 |A-62
DSC-BF000600 |Screw (3/16"n=28) 7 |A-14-2 DSC-BF014900 [Screw (1/4"n=44) 27 |M-46-2 DSC-CC000100 [Screw (5/16"n=18) 27 |M-35-7
DSC-BF000600 |Screw (3/16"n=28) 15 |E-36 DSC-BJ000200 |Screw (11/64"n=40) 15 [E-6 DSC-FA000700 |Hinge Screw For H-27, 28 | 21 |H-29
DSC-BF000600 |Screw (3/16"n=28) 15 [E-46 DSC-BJ000200 |Screw (11/64"n=40) 21 [H-39 DSC-FA005600 |Stud Screw For E-15 15 |E-15
DSC-BF000600 [Screw (3/16'n=28) 17 |F-35 DSC-BJ000200  |Screw (11/64"n=40) 21 |H-46 DSC-FA005700 |Stud Screw For E-48 15 |E-43
DSC-BF000600  |Screw(3/16 n=28) 21 |H-44 DSC-BJ000200 |Screw (11/64"n=40) 27 |M-48 DSC-FA006000 |Hinge Screw for H-24, 25 21 |H-26
DSC-BF000600 |Screw (3/16"n=28) 22 |I-2 DSC-BJ000300  [Screw (9/64'n=40) 17 |F-52 DSC-FA018300 |Hinge Screw For F-17 17 |F-18
DSC-BF000600 [Screw (3/16'n=28) 22 |I-15 DSC-BJ000300 |Screw (9/64"n=40) 25 |L-14-3 DSC-FA018400 |Stud Screw For F-27 17 |F-28
DSC-BF000600 |Screw (3/16"n=28) 24 |K-8-6 DSC-BJO01100  [Screw (9/64"n=40) 17 |F-15 DSC-FA018500 |Stud Screw For I-8 22 |I-9
DSC-BF000600 |Screw (3/16"n=28) 25 |L-10 DSC-BJ001100 |Screw (9/64 n=40) 17 |F-64 DSC-FA018900 |Screw For H-30 21 |H-31
DSC-BF000600 |Screw (3/16"n=28) 25 |L-16 DSC-BJ001100 |Screw (9/64"n=40) 22 |1-13 DSC-FA019200 |Stud Screw For G-20 19 |G-22
DSC-BF000700 [Screw (15/64"n=28) 15 |E-54 DSC-BJ001400  [Screw (9/64"n=40) 17 |F-6 DSC-FC000100 |Stud Screw For H-22 21 |H-23
DSC-BF000700 |Screw (15/64"n=28) 17 |F-30 DSC-BJ001400 |Screw (9/64"n=40) 21 |H-20 DSC-FD000300 |Clutch Lever Moving Pin Screw| 15 |E-42
DSC-BF000800 |Screw (15/64"n=28) 8 |B-25 DSC-BJ002000  [Screw For E-30 15 |E-30 DSC-FF002600 |Guide Pin For Synchronizer 28 |N-6-25
DSC-BF000900 |Screw (11/64"n=40) 17 [F-9 DSC-BJ003300 |Screw (1/8"n=44) 17 |F-59 DSC-FH000200 |Stud Screw For E-40 15 |E-40
DSC-BF000900 |Screw (11/64"n=40) 17 |F-11 DSC-BJ005400 [Screw (9/64"n=40) 7 |A-60 DSC-FHO000700 |Hinge Screw For H-16 21 |H-17
DSC-BF000900 |Screw (11/64"n=40) 17 |F-16 DSC-BJ005500  [Screw (M2X0.4) 23 |J-4 DSC-FHO000800 |Hinge Screw For H-32 21 |H-33
DSC-BF000900 |Screw (11/64"n=40) 27 |M-49-5 DSC-BJ005600 |Screw (5/16"n=24) 27 |M-25 DSC-G000200  |Screw(5/16"n=24) 8 |B-26
DSC-BFO01100 |Screw (3/16'n=28) 11 |D-50 DSC-CA000100 |Screw (15/64"n=28) 7 |A-57 DSC-GA000400 |Stud Screw For E-26 15 |E-26
DSC-BFO01100 |Screw (3/16"n=28) 11 |D-58 DSC-CA000100 |Screw (15/64'n=28) 9 |C-21 DSC-GCO000700 |Needle Feed Connection Shaft 19 |G-25
DSC-BF001100 |Screw (3/16"n=28) 12 |D-110 DSC-CA000100 |Screw (15/64"n=28) 11 (D-29 DSC-HA000100 [Screw (9/16 n=20) 21 |H-1
DSC-BFO01100 |Screw (3/16'n=28) 12 [D-118 DSC-CA000100 |Screw (15/64"n=28) 11 |D-31 DSC-HC000300 |Bed Base “FRONT"(A) 7 |A-20
DSC-BFO01100 |Screw (3/16"n=28) 17 |F-19 DSC-CA000100 |Screw (15/64"n=28) 11 (D-54 DSC-HC000600 |Bed Base “FRONT"(B) 7 |A-58
DSC-BFO01100 |Screw (3/16"n=28) 17 |F-23 DSC-CA000100 |Screw (15/64"n=28) 11 |D-56 DSC-HZ001100 |Cable Connection Bolt 21 |H-40
DSC-BFO01100 |Screw (3/16"n=28) 19 |G-13 DSC-CA000100 |Screw (15/64"n=28) 12 |D-90 DSD-AA001000 [Thread Trimming Solenoid Ass y | 15 |E-51
DSC-BFO01100 |Screw (3/16'n=28) 19 |G-21 DSC-CA000100 |Screw (15/64'n=28) 12 |D-92 DSD-AA003100 |Wiper Solenoid Ass'y 22 |1-18
DSC-BFO01100 |Screw (3/16"n=28) 24 |K-7-10 DSC-CA000100 |Screw (15/64"n=28) 12 |D-114 DSN-AA000100 |Nut For A-48-1 7 |A-48-1
DSC-BF001800 |Screw (1/8"n=44) 11 |D-44 DSC-CA000100 |Screw (15/64"n=28) 12 [D-116 DSN-AA000400 |Nut (15/64"n=28) 15 |E-32
DSC-BFO01800 |Screw (1/8"n=44) 12 [D-104 DSC-CA000100 [Screw (15/64"n=28) 19 [G-19 DSN-AA000400 |Nut (15/64"n=28) 15 |E-41
DSC-BF002600 |Screw (3/16"n=32) 11 |D-34 DSC-CA000300 |Screw (3/16'n=28) 19 [G-5 DSN-AA000400 |Nut For F-24 17 |F-25
DSC-BF002600 |Screw (3/16"n=32) 12 |D-95 DSC-CA000300 |Screw (3/16'n=28) 19 [G-17 DSN-AA000400 |Nut For F-36 17 |F-37
DSC-BF002600 [Screw (3/16 n=32) 19 |G-38 DSC-CA000400 |Screw (11/64"n=40) 24 |K-8-5 DSN-AA000400 |Nut 17 |F-47
DSC-BF003100 [Screw (11/64"n=40) 9 [C-33 DSC-CA000400 [Screw (11/64"n=40) 25 |L-14-16 DSN-AA000400 |Nut For F-45 17 |F-55
DSC-BF003100 |Screw (11/64"n=40) 17 |F-49 DSC-CA000500 |Screw (1/4"n=40) 8 |B-17 DSN-AA000400 |Nut (15/64 n=28) 19 |G-23
DSC-BF003100 |Screw (11/64"n=40) 21 |H-8 DSC-CA000500 |Screw (1/4'n=40) 8 |B-19 DSN-AA000400 |Nut (15/64"n=28) 19 |G-27
DSC-BF003600 [Screw (11/64"n=40) 11 (D-22 DSC-CA000500 |Serew(1/4"n=40) 9 [C-3 DSN-AA000400 |Nut (15/64"n=28) 27 |[M-42
DSC-BF003600 |Screw (11/64"n=40) 11 |D-25 DSC-CA000500 [Screw (1/4"n=40) 9 |C-9 DSN-AA000600 |Nut (3/16'n=32) 15 |E-27
DSC-BF003600 |Screw (11/64n=40) 11 |D-61 DSC-CA000500 |Screw (1/4"n=40) 9 |C-14 DSN-AA000600 |Nut (3/16'n=32) 15 |E-44
DSC-BF003600 |Screw (11/64"n=40) 12 |D-83 DSC-CA000800 |Screw (15/64"n=28) 8 |B-31 DSN-AA000700 |Nut (15/64"n=28) 24 |K-7-8
DSC-BF003600 |Screw (11/64"n=40) 12 |D-86 DSC-CA000800 |Screw (15/64"n=28) 8 |B-35 DSN-AA000900 |Nut (11/64 n=40) 15 |E-16
DSC-BF003600 |Screw (11/64"n=40) 12 |D-121 DSC-CA000800 |Screw (15/64"n=28) 9 |C-6 DSN-AA000900 |Nut (11/64 n=40) 22 |1-10
DSC-BF003700 |Screw (9/32'n=28) 8 |B-9 DSC-CA000800 |Screw (15/64"n=28) 9 |C-17 DSN-AA000900 |Nut (11/64"n=40) 27 |M-49-6
DSC-BF004000 |Screw (3/16"n=32) 9 [C-22 DSC-CA000800 |Screw (15/64"n=28) 17 |F-8 DSN-AA001700 |Nut (1/8"n=40) 15 |E-4
DSC-BF006100 [Screw (M8X1.25) 27 |M-33 DSC-CA001100 [Screw (1/4"n=40) 8 |B-28 DSN-AA002000 |Nut For G-3 19 |G-46
DSC-BF006200 |Screw (1/8"n=40) 15 |E-3 DSC-CA001100 [Screw (1/4"n=40) 11 |D-16 DSN-AA002400 [Nut “A"For H-41 21 |H-42
DSC-BF006300 |Screw (11/64"n=40) 11 (D-12 DSC-CA001100 |Screw (1/4"n=40) 11 |D-18 DSN-AA003700 |Nut for F-32 17 |F-33
DSC-BF006300 |Screw (11/64"n=40) 12 |D-74 DSC-CA001100 |Screw (1/4"n=40) 11 [D-59 DSN-CC000100 |Presser Adjusting Nut 21 |H-2
DSC-BF006300 |Screw (11/64"n=40) 15 |E-49 DSC-CA001100 [Screw (1/4"n=40) 12 |D-78 DSN-CY000600 |Nut For Knee Lifter 24 |K-7-14
DSC-BF006500 |Screw (9/64"n=40) 19 |G-11 DSC-CA001100 |Screw (1/4"n=40) 12 |D-80 DSP-AA001600 |Spring For C-22 9 |C-23
DSC-BF007000 |Cap Screw For Lower Shaft Oil| 9 [C-13 DSC-CA001100 [Screw (1/4"n=40) 12 (D-119 DSP-AA001700 |Presser Adjusting Spring 21 |H-3
DSC-BF007200 |Stopper Screw 15 |E-31 DSC-CA001600 |Screw (11/64"n=40) 25 |L-19 DSP-AA002500 |[Slide Arm Return Spring 15 |E-23




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DSP-AA002700 |Piston Spring 25 |L-14-8 PSR-AC000200 |E-Ring (@ 5) 17 |F-26
DSP-AA009300 |Return Oil Tube Spring 25 |L-7-5 PSR-AC000200 |E-Ring (85) 21 [H-18
DSP-AB001000 |Spring For E-30 15 |E-34 PSR-AC000200 |E-Ring (85) 21 [H-34
DSP-ABO004700 |Spring For H-32 21 [H-35 PSR-AD000200 |E-Ring (@ 5) 15 |E-50
DSP-AC002200 |Spring For J-7 23 [J-9 PTC-AG000100 |Nylon Clip 7 |A-30
DSP-AC002300 |0l Pump Connection Spring 25 |L-17 PTC-AH000200 [Cable Holder(7N) 7 |A-28
DSP-AC005600 |Spring For M-38 27 [M-43 PTL-AB000100 |L Wrench(2mm) 27 [M-9
DSP-AC006600 [Mes Lever Return Spring 17 |F-27 PTL-BA000100 |Driver(Large) 27 |[M-2
DTC-AH000100 [Oil Return Pipe Holder 25 |L-9 PTL-BA000200 |Driver(Middle,Small) 27 |[M-3
DTC-AH000200 |Code Holder “A” 7 |A-26 PWS-AA000500 |Washer For I-18 22 [1-21
DTC-AH001100 |Code Holder “B” 7 |A-27 PWS-CA000100 |Spring Washer For 1-18 22 [1-20
DTC-AK000300 |Magnetic 27 [M-15 PWS-CA000200 |Washer For L-14-1 25 |L-14-2
DWS-AA000600 |Washer For F-42 17 |F-44 PWS-CA000400 |Spring Washer For A-21 7 |A-23
DWS-AA000600 |Washer For M-22, 23 27 [M-28 PWS-CA000500 |Washer For E-52 15 |E-53
DWS-AA001100 |Washer For E-6 15 |E-7 PWS-CA000500 |Washer For Synchronizer 28 |N-6-27
DWS-AA001500 |Washer For D-35 11 (D-39 Synchronizer Ass y 8 |B-34
DWS-AA001500 |Washer For D-35 12 |D-99 Needle 19 |G-45
DWS-AA002900 |Washer For M-22, 23 27 |M-26 Needle 27 [M-5
DWS-AA003800 [Screw (9/64"n=40) 7 |A-14-4 Nail 27 [M-20
DWS-AA003800 |Washer For F-51 17 |F-53 Chip Shute Plate Ass'y 27 [M-49
DWS-AA003800 |Washer For H-11 21 [H-12
DWS-AA005100 |Washer For E-11 15 |E-12
DWS-AA005200 |Thread Trimming Shaft Washer | 15 [E-20
DWS-AA011800 |Washer For K-8-1 24 |K-8-2
DWS-AA014400 |Washer For G-24 19 |G-26
DWS-AA014400 [Screw (15/64'n=28) 24 |K-7-6
DWS-AA014400 |Washer For K-7-4, K-7-5 | 24 |K-7-7
DWS-AA016800 |Washer For F-48 17 |F-50
DWS-CA000100 |Washer For C-33 9 |C-34
DWS-CA000100 |Washer 15 |E-26-1
HEC-2507 Auto Knee Lifter Solenoid 24 |K-7-1
KM-2507 Auto Knee Lifter Solenoid Ass'y | 24 |K-7
MTH-DF000100 |Thread Take Up Lever Ass'y 8 |B-27
PBR-BA001000 |Needle Bearing 17 [F-2
PBR-BA001200 |Needle Bearing 15 |E-13
PBR-BA004000 |Needle Bearing 19 [G-8
PPK-AA000100 |Oil Seal For B-20, 21 8 |B-22
PPK-AD000100 |Oil Seal For K-7-12 24 [K-7-13
PPK-BA000400 |O-Ring For B-2 8 |B-3
PPK-BA000400 |O-Ring For H-14 21 [H-15
PPK-BB000100 |O-Ring For L-1 25 |L-2
PPN-AD000100 |Pin 7 |A-42
PPN-AF000900 |Pin For L-14-8 25 |L-14-10
PSC-AC000600 |Screw (M6) 15 |E-18
PSC-AC000600 |Secrew (M6) 28 |N-6-26
PSC-AC002600 |Screw (M8X1.25) 7 |A-22
PSC-BA000100  [Screw (M3X0.5) 22 [1-19
PSC-CB000200  [Screw (M4) 22 |1-6
PSC-DD000100 |Nail For M-24 27 [M-29
PSC-DD000100 |Nail For M-40-1 27 |M-49-4
PSC-FD000100  |Stud Screw For F-31 17 |F-32
PSN-AA000500 |Nut(M8X1.25) 7 |A-24
PSN-AA001700 |Nut “B"For H-41 21 |H-41
PSR-AA000100 |Stop Ring For E-11 15 |E-11
PSR-AA000400 |Stop Ring “C"For D-1, 3 | 11 |D-4
PSR-AA000400 |Stop Ring “C"For D-1.3 | 12 [D-67
PSR-AC000100 |E-Ring (29) 15 |E-21
PSR-AC000100 [E-Ring (89) 23 [J-6
PSR-AC000100 |E-Ring(#9) 27 |M-36
PSR-AC000200 |E-Ring (©5) 11 |D-24
PSR-AC000200 [E-Ring (85) 12 |D-85






